Farm King

Post Driver
2400 Model

04201 FKO0O0






Farm King Table of Contents - 2400 Post Driver

Table of Contents

LYo [T o) 5
L 1 - YRR 6
ST 1 1= AV 1 1= (U o3 4T Y o 1= 6
®  GENETAl SAETY .uiiiiiiiiiiiiei e e e eaeaa s 7
®  OPeration SafEly .. —————————— 7
®  ASSEMDIY SAfELY .ooiiiiiiiiieie e 8
S 1 - T =] oo X AT | (=Y APPSR 9
® MainteNaNCE SAfElY ....ccceeiiiiieii e 10
S (0T = T T TR - 1 {1 Y 2 10
L 1 153 2 1 = T o I PP 10
LT 0] o 1"
e Hydraulic System fOr PTO DriVe .....cccciiuiiiiieiiieeeeeetiiiies e e s s eeeresnsss e s s s e s seeessnnnne s e e e e eeenens 19
e Hydraulic System for ENGiNg DriVe ....cccuiiiiiiiiiiiiii it 20
e Hydraulic System for PTO Drive c/w Optional Hitch Extension Kit.......cccccevvveeeeeeen. 21
e Hydraulic System for Engine Drive c/w Optional Hitch Extension Kit.......cc.ccc.......... 22
OPEIALION ..o —————————— 26
1T T3 = 0 = T 38
L o] - T - PSR 40
Y 42
e Decals and Paint DraWing ..c.coeeeeeiiiiiiiimiiiiiiiiiiieieeeeeee ettt e e e e e e e e e e e e e e e e e e e e eeeaeeas 42
e Decals and Paint Parts LiSt .......cciieiiiiiiiiiiiiie et e e e e e e e 43
e Frame and Hitch Assembly Drawing ......cccceeviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee et 44
e Frame and Hitch Assembly Parts LiSt.......cccuiiiiiiiiiiiiiiiiiiiicieeceeceee e 45
e Hammer Assembly Drawing - Non-Extendable Type .....ccccooviiiiiiiiiiiiiiiiii, 48
e Hammer Assembly Parts List - Non-Extendable Type ....cccccccvevvieeiiieiiiiiiieeee, 49
e Hammer Assembly Drawing - Extendable Type ..., 50
e Hammer Assembly Parts List - Extendable Type .....ccccevveeviiiiiiiieieee, 51
e Mount and Drive System Drawing - 6:1 Engine Driven PUmMpP......ccccccviiiiiiiieeenneenn. 52
¢ Mount and Drive System Parts List - 6:1 Engine Driven Pump......cccccoooiiiiiiieennnnnn. 53
e Mount and Drive System Drawing - 1:1 Engine Drive PUmp .....cccccceeiiiiiiciiiieennnnen, 54
¢ Mount and Drive System Parts List - 1:1 Engine Drive Pump.............ccccccee. 55
e Hydraulic System PTO Drive Drawing ......cocccuuiiiiiiiiiiisiiiieeee e 56
e Hydraulic System PTO Drive Parts LiSt ........ccceeiiiiiiiiii i e e eerenss e e e e e eeeeens 57
e Hydraulic System PTO Drive c/w Optional Hitch Extension Kit Drawing..........c....... 60
e Hydraulic System PTO Drive c/w Optional Hitch Extension Kit Parts List................. 61
e Hydraulic System Engine Drive Drawing......cccccccciiiiicieiiiieiee e sneeeee e 64



Farm King Table of Contents - 2400 Post Driver

e Hydraulic System Engine Drive Parts LiSt......cccccceviiviiiiiiiiieieee 65
e Hydraulic System Engine Drive c/w Optional Hitch Extension Kit Drawing............. 68
e Hydraulic System Engine Drive c/w Optional Hitch Extension Kit Parts List............ 69
e Hydraulic System ENgine DrawWing......cccuiiiiciiiiiiiiiiieeecieree e e e snnnneeeee s 72
e Hydraulic System Engine Parts LiSt......ccccoevciiiiiiiiiii i 73
¢ Hydraulic System Engine c/w Optional Hitch Extension Kit Drawing ...........cccccee.... 76
e Hydraulic System Engine c/w Optional Hitch Extension Kit Parts List...........ccccce..... 77
o Hammer Cylinder DraWing ..o ciieiiiiiie e ee e 80
e Hammer Cylinder Parts LiSt .......cuuuiiiiiiiiiiiiiiiiiiiiiieieeeeeeee e ee e e e e e e e e eeeeeeeeeeeeeeees 81
e Hydraulic Cylinders - Monarch (Hitch, Slide and Tilt) Drawing ......cccccceeeeeeiivieeeen..n. 82
e Hydraulic Cylinders - Monarch (Hitch, Slide andTilt) Parts List ......ccccevvvveiieiieeeeennnenn. 83
e Post Guide (Optional) DraWing .....cuccceeei i ssiiiee s ssiiees s ssee e ssse e s s nnees 84
e Post Guide (Optional) Parts LiSt......cccccceiiiiiiiiiiiieie et 85
Delivery ChecCKIiSt ........ccuiiueuiiiiiii et s s e s s e s s e e e e e e e e e s e s s e e e e e nn s s e s seeeresnnnnsssnsreenernnns 86
L4 T T PRSP 88

Manufacturer’s statement: for technical reasons Buhler Industries Inc. reserves the right to modify
machinery design and specifications provided herein without any preliminary notice.

Information provided herein is of descriptive nature. Performance quality may depend on soil fertility,
applied agricultural techniques, weather conditions and other factors.



Farm King Introduction - 2400 Post Driver

Introduction

Farm King 2400 trailered post drivers makes work easy. Available in a PTO or 9hp engine models,
Farm King post driver trailers can work with a tractor or behind a pick-up truck. Designed to

be maneuverable and durable Farm King post drivers are perfect for farmers, ranchers, and
contractors.

Keep this manual handy for frequent reference. All new operators or owners must review the
manual before using the equipment and at least annually thereafter. Contact your Farm King
Dealer if you need assistance, information, or additional copies of the manual. Visit our website
at www.buhlerindustries.com/ for a complete list of dealers in your area.

The directions left, right, front and rear, as mentioned throughout this manual, are as seen facing
in the direction of travel of the implement.



Farm King

Safety - 2400 Post Driver

Safety

Safety Instructions

Remember, YOU are the key to safety. Good safety practices not only protect you, but also the
people around you. Make these practices a working part of your safety program. Be certain that
everyone operating this equipment is familiar with the recommended operating and maintenance
procedures and follows all the safety precautions. Most accidents can be prevented. Do not risk
injury or death by ignoring good safety practices.

The alert symbol is used throughout this manual. It indicates attention is required and identifies
hazards. Follow the recommended precautions.

The safety alert symbol means...
ATTENTION! BECOME ALERT! YOUR SAFETY IS INVOLVED!

CAUTION

The caution symbol indicates a potentially hazardous situation
that, if not avoided, may result in minor or moderate injury. It
may also be used to alert against unsafe practices.

WARNING

The Warning Symbol indicates a potentially hazardous situation
that, if not avoided, could result in death or serious injury, and
includes hazards that are exposed when guards are removed. It
may also be used to alert against unsafe practices.

DANGER

B BB B

The Danger Symbol indicates an imminently hazardous situation
that, if not avoided will result in death or serious injury. This
signal word is to be limited to the most extreme situations,
typically for machine components that, for functional purposes,
cannot be guarded.




Farm King Safety - 2400 Post Driver

General Safety

Have a first-aid kit available for use and know how to use it. Have a fire extinguisher
available, stored in a highly visible location, and know how to use it.

Wear appropriate protective gear. This list may include but is not limited to:

- hard hat

- protective shoes with slip resistant soles

- protective glasses or goggles

- heavy gloves

- wet weather gear

- hearing protection

- respirator or filter mask

Read and understand the Operator’s Manual and all safety signs before operating, servicing,
adjusting, repairing, or unplugging the equipment.

Do not attempt any unauthorized modifications to your Farm King product as this could
affect function or safety, and could affect the life of the equipment.

Never start or operate the mower except from the operator’s station on the power unit.
Inspect and clean the working area before operating.

Keep hands, feet, clothing, and hair away from moving parts.

Ensure bystanders are clear of the area before operating.

Do not mount post driver on tractors weighing less than 3000 Ibs (1360 Kgs). Operating or
transporting post driver mounted on a tractor weighing less than 3000 Ibs (1360. Kgs) could
result in tractor roll over causing serious injury or death to operator and person(s) nearby.

Never mount post driver on tractors without ROPS protection.
Only one person, the operator, should be allowed to operate the post driver.
Never ride or permit others to ride, on the drawbar of the tractor or on the post driver.

Never allow anyone, other than the operator, on the tractor when operating or transporting
the post driver.

Operation Safety

Never allow anyone near the post driver when you are performing operating functions.
When tilting, raising or lowering the hammer, keep all persons away from the post driver.
Wear safety glasses and hand wear to protect against splinters.

Always have a minimum ballast of 250 Ibs (113 kg) in weight box of the trailer for stability.

If mast extension kit is installed or hammer is weighted, operator must use own discretion
when adding sufficient ballast to trailer weight box to ensure safe and stable operation of
post driver.

Make certain everyone is clear before operating or moving the post driver.

Keep all untrained personnel away from the post driver at all times. Only personnel
knowledgeable in the operation should be allowed near or in control of the post driver.

Contact local utility companies for underground services before installing posts.

Always make sure the hitch of the post driver has a downward weight.

Never place your hand on top of the post at any time during operation. Serious injury may
occur.

Always use hand held post holder or optional post guide to position post under hammer
when driving posts. Using one of these devices may prevent injury to hand or arm.



Farm King Safety - 2400 Post Driver

Know the functions of each operating lever of hydraulic controls before proceeding with
operations. Never use the valve to stop hammer except in extreme emergency. The resulting
extreme pressure may seriously damage hydraulic system.

Fluid escaping from a very small hole can be almost invisible. Use a piece of cardboard or
wood, rather than hands, to search for suspected leaks. If injured by escaping fluid, see a
doctor at once. Serious infection or reaction can develop if proper medical treatment is not
administered immediately.

If the torque arm chain of PTO pump is not properly secured, severe damage to the pump
and hydraulic circuitry could occur.

Always attach a safety chain to the tractor or vehicle hitch before transporting post driver.
Serious damage to the post driver and serious injury or death could result from post driver
separating from tractor or the vehicle hitch.

Do not operate Post Driver when it is disconnected from transport vehicle.

Always stay clear of PTO or ENGINE drive shaft when they are in operation. Serious injury or
death will result if clothing, hair or limbs are caught in these drive shafts.

Before connecting (or disconnecting) hydraulic pump to (or from) tractor's PTO shaft,
disengage PTO and shut off tractor engine.

When driving posts, always watch for over head power lines. If post driver makes contact
with power lines, operator or those nearby could be seriously injured.

Always ensure tractor’s PTO safety shield is installed.

Always use discretion when operating or transporting post driver on uneven terrain. Uneven
terrain may cause post driver to upset causing serious injury or death to person(s) nearby
and serious damage to post driver.

Always stand clear when positioning post driver with hydraulic extendable hitch.The RH tire
may roll over the feet of operator or person(s) nearby causing serious injury.

Never allow any other person or persons to stand near hammer when post driver is being
operated. This post driver is designed to be operated by one person only. Serious injury or
death will result if a person is struck by a falling or tilting hammer.

Never allow another person to hold the post under hammer when post driver is being
operated. Serious injury or death will result if a person is struck by a falling or tilting
hammer.

Always lower hammer and shut off power when post driver is left unattended or is not
in operation. Serious injury or death may result if hammer fell unexpectedly and struck
person(s) nearby.

Assembly Safety

Never exceed 40 Km/Hr (25 MPH) when transporting Post Driver.

Use an aligning punch to line up holes. Keep fingers out of these holes. Any sudden
movement of heavy components will severely injure or sever your fingers.

Use a hoist or adequate manpower to lift the heavy components into place. Use adequate
jacks or support materials. Attempting to lift heavy components by yourself could cause
serious injury.

Before installing hammer always place a minimum ballast of 250 Ibs (113 kgs) in weight box
of the trailer for stability.

If mast extension kit is installed or hammer is weighted, operator must use own discretion
when adding sufficient ballast to trailer weight box to insure safe assembly and operation of
post driver.



Farm King Safety - 2400 Post Driver

Be sure all bolts and hydraulic fittings are tight, and all cotter pins are installed in pins.

Support the frame securely before assembling the components. Inadequate support may
result in the heavy components falling causing serious damage to post driver and may cause
serious injury to operator or person(s) nearby.

Be sure all wheel bolts are checked for tightness during initial transport or when first
operating post driver. Loose wheel bolts may result in the wheel falling off causing serious
damage to post driver and may cause serious injury to operator or person(s) nearby.

Before applying pressure to hydraulic system, be sure all connections are tight and
components are not damaged.

Before proceeding with balance of assembly, place a block under rear stabilizer, arrow 1, or
ILL. 1. Hitch cylinder should be in closed position. Blocking rear stabilizer will prevent any
sudden frame movement when assembling the rest of the post driver.

Support hammer assembly with chain hoist or other over head support during assembly of
frame and tilt cylinder. If heavy hammer assembly fell, person(s) nearby could be seriously
injured.

Use cardboard or wood as a backstop when searching for hydraulic leaks. Escaping hydraulic
oil under pressure can cause serious injury if it penetrates the skin. See a doctor immediately
if injured.

Before installing hammer always place a minimum ballast of 250 Ibs (113kgs) in the weight
box of trailer for stability. If mast extension kit is installed or hammer is weighted, operator
must use own discretion when adding sufficient ballast to trailer weight box to ensure sage
and stable operation of post driver.

Relieve hydraulic pressure before disconnecting hydraulic components. Hydraulic
components under pressure, may cause parts and hydraulic fluid to fly out at a high velocity
which could cause serious injury.

Never remove stabilizer bar from rear of post driver. Stabilizer bar prevents post driver from
falling backwards when post driver is disconnected from transport vehicle.

Transport Safety

Never exceed 40 Km/h (25 m.p.h.) when transporting post driver.

Reduce speed when transporting post driver over uneven or rough terrain.

Shift the tractor into a lower gear when transporting post driver down hills or steep slopes.
Be sure SMV (slow moving vehicle) emblem is clean and visible before transporting post
driver.The SMV emblem warns other vehicles approaching from rear.

Comply with all State, Provincial, Federal and local laws when transporting post driver on
roadways.

Retract all cylinders before transporting post driver.

Always test the hitch weight before releasing the post driver from the transport vehicle or
hold down.

Lift the hitch slowly and keep it no higher than the tow bar when attaching or releasing it
from the transport vehicle.

Do not move the post driver by hand. Make certain the post driver trailer is properly secured
to a transport vehicle.

When transporting the post driver on a public road or highway by night or during the day,
use accessory lights and devices to give adequate warning to the operators of other vehicles.
Check local regulations.



Farm King Safety - 2400 Post Driver

Always attach a safety chain to the tractor or vehicle hitch before transporting post driver.
Serious damage to the post driver and serious injury or death to person(s) nearby could
result from post driver separating from tractor or the vehicle hitch.

Always use discretion when operating or transporting post driver on uneven terrain. Uneven

terrain may cause post driver to upset causing serious injury or death to person(s) nearby
and serious damage to post driver.

Maintenance Safety

Always support post driver trailer and hammer on stands or blocks and have sufficient
weight on the hitch, or have the hitch attached to a transport vehicle before performing
assembly or repair work under or around post driver.

Never work on the hammer when it is in the raised or partially raised position.

Escaping hydraulic fluid under pressure can have sufficient force to penetrate the skin,
causing serious personal injury. Before disconnecting lines, be sure to relieve all pressure.
Before applying pressure to the system, be sure all connections are tight and that all lines,
pipes and hoses are not worn or damaged.

Fluid escaping from a very small hole can be almost invisible. Use a piece of cardboard or
wood, rather than hands, to search for suspected leaks. If injured by escaping fluid, see a
doctor at once. Serious infection or reaction can develop if proper medical treatment is not
administered immediately.

If spray-can paint is used, be careful when discarding empty cans. Do not incinerate or
puncture can.

Do not permit smoking, sparks, or open flame where combustible lubricants or liquids are
being used.

Replace any worn or damaged hydraulic hoses and keep all hydraulic hoses and hydraulic
fittings tight.

Shut off all power before adjusting, servicing or cleaning the post driver.
Do not lubricate or adjust post driver when it is being operated or while it is in motion.

Always retract all cylinders, shut off tractor engine and disengage PTO or shut off post driver
engine before lubricating post driver.

When servicing the post driver, make sure the hitch is securely attached to transport vehicle,
or hitch hold down.

Replace any safety decals that are damaged or are illegible.

Storage Safety

Do not store the post driver with the hammer raised.

Lift the hitch slowly and keep it no higher than the tow bar when attaching or releasing it
from the transport vehicle.

Installation

10

To install safety signs, ensure the installation area is clean and dry. Decide on the exact
position before you remove the backing paper. Remove the smallest portion of the split
backing paper and align over the specified area. Carefully press in place.

Slowly peel back the remaining paper and smooth the remaining portion in place. Small
air pockets can be pierced with a pin and smoothed out.

Replace safety signs immediately should they become damaged, torn or illegible.
Obtain replacements from your authorized dealer using the part numbers shown.



Farm King Assembly - 2400 Post Driver

Assembly Instructions

CAUTION place. Attempting to lift heavy components by yourself could

n Use a hoist or adequate manpower to lift heavy components in
cause serious injury.

frame could cause serious injury if it fell.

Support frame securely before assembling components. heav
A CAUTION R v d P v

1. See ILL. 1. Fasten rear stabilizer bar, arrow 1, to rear of frame, arrow 2, with one (1)-5/8" x 4"
U-bolt c/w nuts and lockwashers. Position approximately 36" from LH end of frame. Tighten
bolts.

DANGER prevents post drive from falling backwards when post driver is

n Never remove stabilizer bar from rear of post driver. Stabilizer bar
disconnected from transport vehicle.

ILL. 1

13
DETAIL "A" (4 BOLT HUB) -
A q N
5/;:__._ l 2 \_f
. '
0 [P
N ~_ L N [MPORTANT: 0.840" 0.D. x 29/32"
JEES o SPACERS, ARROW 12, MUST BE
& o 1 INSTALLED IN TANK TO PREVENT
< ' S TANK FROM COLLAPSING WHEN
6 3 <o TIGHTENING BOLTS.
P
"_/_ 7 Z —
I , : ~ E ) f;_\| |
T = '\;\_'?--"/ ‘

NOTE: Left and right is determined by standing behind the machine and facing forward.

1



Farm King

Assembly - 2400 Post Driver

Hitch assembly

Place hitch assembly, arrow 3, between frame hitch lugs. To fasten hitch to frame, install two (2)
3/4" x 2-1/2" hex. bolts from outside of frame lugs through holes in hitch. Next, install a 3/4" ID
x 5/8" long bushing, arrow 4, over end of each bolt and into hole of hitch.Then place a 2" OD

x 3/4" ID flatwasher, arrow 5, over each bolt. Secure each bolt with 3/4" nylon locknut. Tighten
bolts.

CAUTION holes. Keep fingers out of holes. Any sudden movement of heavy

n When assembling post driver, use aligning punch to line up
components will severely injure or sever your fingers.

See ILL. 2. Fasten 2" x 8" hydraulic cylinder, arrow 1, to hitch and frame. Attach barrel end to
lug, arrow 2, on frame. Be sure port are facing RHS. Attach shaft end of cylinder to lug, arrow
3, on hitch. Use cylinder pins supplied with cylinder to attach cylinder. Cylinder should be in
closed position so frame is tilted forward as shown in ILL. 2.

If post driver was ordered from factory less tires, install 6.70 x 15 - 4 ply tires or equivalent on
wheels. 7.60 x 15 - 4 ply can also be used. Ensure tire pressure is 28 PSI.

See ILL. 1. Install wheel and tire, arrow 14, assemblies to hubs, arrow 15. Tighten wheel bolts.
Check wheel bolt tightness during first week of transport and periodically thereafter.

ILL. 3.

@

L2 <
2
1 3
% 10
N \
: 2 A 1
K <. H
r < -\\ !\.' ’



Assembly - 2400 Post Driver

Farm King

A CAUTION

Be sure all wheel bolts are checked for tightness during initial
transport or when first operating post driver. Loose wheel bolts
may result in the wheel falling off causing serious damage to
post driver and may cause serious injury to operator or person(s)
nearby.

6. See ILL. 1. Install wheel and tire, arrow 14, assemblies to hubs, arrow 15.Tighten wheel bolts.
Check wheel bolt tightness during first week of transport and periodically thereafter.

7. See ILL.1. If optional horizontal hitch cylinder kit is not used, one (1) 5/8" x 4" NC hex bolt, c/w
locknut, arrow 7, must be installed. This will prevent the hitch from sliding in or out during

transport.

A CAUTION

Before proceeding with balance of assembly, place a block under
rear stabilizer bar, arrow 1, of ILL.1. Hitch cylinder should be in
closed position. Blocking rear stabilizer will prevent any sudden
frame movement when assembling the rest of the post driver.

A WARNING

Before installing hammer always place a minimum ballast of

250 Ibs (113 kgs) in the weight box of trailer for stability. If mast
extension kit is installed or hammer is weighted, operator must
use own discretion when adding sufficient ballast to trailer weight
box to ensure safe and stable operation of post driver.

L4 NOTE:

a) INSTALL 2" x 16"
CYLINDER, ARROW
2, WITH PORTS
FACING REAR.

b) INSTALL 2" x 12°
CYLINDER, ARROW 8,
WITH PORTS FACING
UP.

10

13



Farm King Assembly - 2400 Post Driver

10.

1.

See ILL. 3 & 4. With horizontal slide, arrow 1, inserted into frame, fasten a 2" x 16" hydraulic
cylinder, arrow 2, to frame and horizontal slide. Attach barrel end to lug, arrow 7, on horizontal
slide frame. Be sure ports are facing towards rear. Attach shaft end of cylinder to lug, arrow 4,
on frame. Use cylinder pins supplied with cylinder to attach cylinder. See both illustrations.

See ILL. 3 & 4. Fasten hammer assembly, arrow 3, to horizontal slide, arrow 1, with one 1-3/8"
dia. x 17-1/2" pin, arrow 5. Secure pin with two 3/8" x 2" cotter pins. See both illustrations.

See ILL. 3 & 4. Fasten a 2" x 12" hydraulic cylinder, arrow 8, to horizontal slide and hammer
assembly. Attach barrel end to lug, arrow 9, on horizontal slide. Be sure ports are facing up.
Fasten shaft end to lug, arrow 10, on hammer assembly. Use cylinder pins supplied with
cylinder to attach cylinder. See both illustrations.

See ILL. 1. Attach oil reservoir, arrow 11, to two (2) lugs, arrow 10, on frame. Before installing
bolts, place one (1) .840" OD x 29/32" spacer, arrow 12, in slot on each side of reservoir. Place
One (1) 3/8" OD x 9/16" ID flatwasher, arrow 13, over each slot. Secure reservoir to frame with
two (2) 1/2" x 2" hex bolts c/w locknut. Fasten bolts through flatwasher and spacer.

Tighten bolts.

NOTE: .840" OD x 29/32" spacers, arrow 12, must be installed in tank to prevent tank from
collapsing when tightening bolts.

n Support hammer assembly with chain hoist or other over head

CAUTION support during assembly to frame and tilt cylinder. If heavy
hammer assembly fell, persons nearby could be seriously injured.

12.

14

See ILL. 5. Join 3 spool valve, arrow 1, and single spool valve, arrow 2, together with a 3/4" x 2"
NPT nipple, arrow 3. Next, fasten (3) control levers, arrow 5, to 3 spool valve. Attach handles so
that they point up. If your post pounder is equipped with hydraulic hitch extension kit, proceed
to section 12. If hydraulic hitch extension kit is not used, fasten valve assembly to valve
bracket, arrow 4, with (6) 3/8" x 2 “ NC hex bolts ¢/w nuts lockwashers and flatwashers. Place
flatwasher on bottom side of mount plate.

NOTE: If hydraulic hitch extension kit is used, see next page before attaching bracket.



Farm King Assembly - 2400 Post Driver

13. Hitch extension kit (optional)
A - Hydraulic Cylinder Installation See ILL. 6. Fasten barrel end of 2" x 16" hydraulic cylinder ,
arrow 1, to front cylinder lug, arrow 2. Fasten shaft end of 2" x 16" cylinder to rear cylinder lug,
arrow 3. Use cylinder pins supplied with cylinder to attached cylinder.

NOTE: For post drivers with hitch extension kit, the 5/8" x 4" NC hex bolt, arrow 4, must be

removed.
Always stand clear when positioning post driver with hydraulic
CAUTION extendable hitch. The RH tire may roll over the feet of operator or
person(s) nearby causing serious injury.

ILL. 6. /3 ILL.7.

3 e
\ &5
a !.‘i:.; ¢
[ N,
I
o 1 - 1 r
e 4 .
IMPORTANT: THE 558" x 4" HEX ~ /./5/& I~
9 BOLT, ARROW 4, MUST BE d
REMOVED. )

B - Single spool valve installation. See ILL. 7. Connect single spool valve, arrow 1, to IN port on
LHS of 3 spool valve, arrow 3. Next attach handle, arrow 4, to single spool valve arrow 1. Attach
handle so it points up.

C - See ILL. 7. Fasten valve assembly to valve bracket, arrow 5, (9) 3/8" x 2" NC hex bolt c/w
nuts, lockwashers and flatwashers. Place flatwashers on bottom side of mount pl.

15



Farm King Assembly - 2400 Post Driver

14. Mounting Honda engine - engine drive only - see ILL. 8.

16

A - Attaching engine mount plate, arrow 1. The LHS of the motor mount plate is fastened to the
inside of the LHS hitch tube, using two (2) 1/2" x 2-1/2" U-bolts c/w nut and lockwasher, arrow 3.
The RHS of the motor mount plate is fastened to the outside of the RHS witch tube. The motor
mount plate is fastened this way so the engine is not damaged when the post rack pivots
forward.

B - Fasten Honda engine, arrow 2, to top of mount plate, arrow 1. Secure with (4) 3/8" x 1-3/4"
hex bolts c/w nuts, lockwashers and flatwashers. Place 7/16" ID flatwashers, over engine mount
holes and bottom of mount plate. Tighten bolts.

C - Install 1" ID drive coupling, arrow 3, on engine drive shaft, leave screw loose. (Besure key is
installed).

D - Place 6 spoke rubber spider, arrow 4, over drive of coupling, arrow 3.
E - Place 4 hole end on pump mount housing, arrow 5, over engine drive shaft and fasten to
four (4) threaded holes in engine. Secure with four (4) 3/8" x 1-1/4" NC hex bolt c/w pressure

treated bolts.

F - Next install 3/4" ID drive coupling, arrow 6, on pumps, arrow 7, drive shaft leave. Set screw
loose. (Besure key is installed)

ILL. 8. 3/8" x 1-1/4"NC Hex Bolt ——~ 38" x 1-1/4" NC Hex Bolt
38

S

\ @\’/ T 318" Lockwasher
'T’:\:’jj/ /\

AR Y4 7(.29 cu. in Pump)

Py \/
o _// pe A

3
L 112 x 2-412" U-Bolts
cw Lockwashers & Nuts



Farm King Assembly - 2400 Post Driver

15.

G - Place shaft end of pump, arrow 7, over end of pump mount housing, arrow 5. Besure pump
orientation is correct. The “Cassappa” letter on back side pump must not be upside down. If
pump is upside down, “IN” and “OUT"” pump will not be on correct side. Also besure drive
coupler on pump shaft engages pump side of engine drive shaft. Remove one of the side
access covers (yellow) on pump housing to view flex coupler from the side. Next, secure pump
to housing with two (2) 3/8" x 1-1/4" NC hex bolt c/w lockwashers.

H - Using side access on pump housing, adjust flex coupler of engine and pump shafts so both
metal couplings are tight against rubber spider and fully engaged. Then tighten set screws to
secure couplings to shafts.

I - Replace the side access cover(s) (yellow) on pump mount housing.

Attaching hydraulic hoses and fittings

See ILL. 9. for PTO system less horizontal hitch cylinder.

See ILL. 10. for engine plane system less horizontal hitch cylinder.
See ILL. 11. for PTO system with horizontal hitch cylinder.

See ILL 12. for engine drive system with horizontal hitch cylinder

NOTE: Do not use teflon tape to seal hydraulic hoses and fittings. If pieces of tape gets into the
hydraulic system they may plug small orifices.

NOTE: Cleanliness is absolutely necessary to prevent contamination when hooking up the
hydraulic system components. Handle fittings carefully. Do not remove the caps from hose
ends, valves, or oil tank.

A - Attach hoses and fittings of hydraulic system to hydraulic pump, valves, cylinders and oil
reservoir as shown in ILL.9, 10, 11 and 12.

NOTE: Be sure the 3/8" male-female swivels with restricted orifice, painted black, are installed
in the 2" x 8" hitch tilt cylinder and the 2" x 12" hammer tilt cylinder. Two fittings are required
per cylinder.

B - PTO type pump only - see ILL. 9 or 11

- Fasten torque arm and chain assembly to pump with two (2) 3/8" x 1-1/2" N.C. hex. bolts
complete with nuts and lockwashers. Fasten as shown in ILL. 9 or 11 from bottom of pump.
- Install 3/16" key in pump shaft, then slide PTO adapter over shaft. Secure by tightening set
screw. See ILL.9 or 11.

C - NOTE: When the post driver has been idle for a period of time, the hammer and tilt
cylinders may creep causing a void in the cylinder. This cylinder movement is caused by a
lack of oil pressure in cylinders when the post driver is not being used. For piston seals to
hold oil there must be enough hydraulic pressure in the cylinders to deform the seal. This seal
deformation pushes the seal against the wall of the cylinder and piston block, giving an oil
tight seal.

The void in both tilt cylinders must be filled tp prevent cylinder movement when driving posts.
Therefore, before operating the post driver, cycle the hammer tilt cylinder and hitch tilt cylinder
once daily. Push or pull the valve handle to maximum position when cycling or operating the
cylinders. Do no feather. Feathering or holding valve handles in a partially open position will
also cause a void in the cylinders.

17



Farm King Assembly - 2400 Post Driver
Use cardboard or wood as a backstop when searching for
WARNING hydraulic leaks. Escaping hydraulic oil under pressure can cause
serious injury if it penetrates the skin. See a doctor immediately.

Relieve hydraulic pressure before disconnecting hydraulic
components. Hydraulic components under pressure, may cause
A M parts and hydraulic fluid to fly out at a high velocity which could

cause serious injury.

18



Hydraulic System for PTO Drive

Farm King

A
)
2
j
[m]
-
2]
o
o
o
o
<
I3
! 0
> (rnL Emm 140d..L00,
Q BN 210 (1601 TS
= 0140 (LIS
o A ITNEEITN LN &8 - ]
QSV b ) 0 jyon
8 J0HQH Ty Wl
S0 ,?Q, S
: . Dy
— ’- o
SNBHTINAE 7 ’ 13ISO30 06
- X [N
% BHOH u&.@ ~ IATHA 1081000
/ S a ¥ TH0SE
l \mx o wonom
~_ L ¢ FUR
%._ ™ , mih N u& div) -
% 350H QMM TLdNAE 30K 330H NN
[ X - { Kl
) LLIE | WA ONKSNNNZY S0l — \
. UK 10045 TONS o MM LW ¢ e S
’ THOUIS S5 X ¥ THH LN A% : i,
VI8 DA - 1 . &0
i - IR
0 INCTHOH! Mogn
. g 133413 4 ARLS BN J
i THANS 930 05 TWIBS 8 ) ok 00K LN 2
TN SEX TN TN 21 2 A
a O 350H QWM I
fma1s) iR s -
i
ONHSNI ONONITY T @, . '
~ TN TN B8 iu» £ ~ .u..V/ i s Ez@.n___ﬁﬁ_.h._ 350H QUK
. LIHNN TN 9......1 & MORTI L3S &9 E BHGRE,
) ™ ~ WOETI LI3HLS BANS JOHO .3 D0 LINAE b ) ' ICODTNDAN
\ o oﬂusxm._‘.ﬁ.m..._..n_.z UG hﬂ .‘.ﬂ A= EHINGE
= SEXTM LN WEBEMSBMST o «[40d L0,
(ic0) 13w 05% LdN 2V 840 3L S .\.w.\ﬁ.w..
L L0 CLUINLS- § g s
iy TWIG- TV LN 2% s A= ® ¢
| i
- 2N
- S 1404 N
~ §”.m. T I8 o 1205 s 008
A \ p 93006 X LdN 4% 5
Yo & = LGN HECTNNEY0 S
| Y 0 (L HoLH) I ___ o -
/‘ BONUY81 AN G -
YN OLd 0%

61

19



Hydraulic System for Engine Drive

Farm King

A
)
>
=
[m]
-
2]
o
o
o
o
<
I
)
(L) E
= BN 215 il mws 104410,
e} EE TN &
£ Mﬂ.u_s e i NIV Ll 8% &
5 2 )i T e 5,
» b e - A i~
M P E=eT = SOE.Z RIEN g
NOEE [33U18 Gw.w‘. SEEM MogT2 JSOH DM Br T T o
XN LN B (2393016 am -
- - LN 3904 B
/ ) FBHWK e A e KA NGO 1804 LNV
. S - ¢ QU 00E /
rmu. \ Ve TR
\%\. . e a0
& sz L
' TLdNSE
k et i i CHISBINON
) s T LN 280 R U
DORIS IR i 00:8 THNS et S e
W0 AL /M/l \
A {300s PeLkOZEQH)
B NGHE RN L LA [
T i JECTR:T
ST LN N Y
e N S30(67 LdN 88
bifEaus! X , BN
NSNS INENCEY .
T LN 8T -0 s
bbb
IR LEN.20 = woan
= & 133k18930
' s i
A0 0ACD MEEISHI R 35040 a® #
VOSTINS ST 1 ZMELH :
= HOAE SELITN LN - “r o
— iy &
il [iad b 53} S 2] &
; e 004D CEOMLSY . 104 M. =T
8l - TWN'LdN 4 /| n 2y
N e : THIBHTH LN BT 9 Mmmﬂ \
E._! .m!_ﬁﬁn NOFE L33ME i ==
1
x 3 i : 00 14N &
% NI w
g IS NINOTH \ %/W (oL s :
v LEC i - " {104 L00] RO NS
HOW) = L s > __
1L L dvd > LdNZ IV BDBL

1o
A tih o)
0 B
~ e
B
.\.\....,..,..
N
-
~
o]
H3HIYIRE
’
350H QA
LI
[ LV TS
LN EIN B0 AL
dife
p S
%
M3 1338
BUMS O30 06T LWL

20



Assembly - 2400 Post Driver

Hydraulic System for PTO Drive c/w Optional Hitch Extension Kit

Farm King

{IRTRET
LTI AEA MOH 13313
930 05% 9%
rﬂ» T B
T =
N -
Pe.
%
(160) 120M3 B
30140 03L1MLS3H :
TSI LN B8 WD
-~
a o~
m(
Mg =
13318 93006 2 H_M_E___.ﬂ
ELdNHE LdNbE
] % 3AVATOHLNG)
~ (A 10065 1IN
i ROHOM -
2 u.
IOULS DL/EIH0Y Py
VIO WO YN :
sl mog 200H QWM
133418 TENMS T34 o A D
LN SEXIMN LN 2 " a B
) (1EaLs)
ONHSNE ONNG2Y S
I3 LdN &8 0AH100dS 10N
XN LN
T T04LNOD .
1004 TN HONSH
o . - ._5
! - \ =
¥3ONIAD 4 =
E) [
B 0u1n00 "
£ 00ds¢ ¢ . .
v_F B3N L
g 308 TYANOZIHOH
7 il i =)
¥IONAD W A HIONIAD \
1L H3AYH LILHILH HOLK VIO diind

&>

ElS
140d N0
e AL
rﬂ.v\_\_ o INNOW
o eIy
23 -
- ~ 9N
2 A
difv10 =
| 3[04
350H QAH TN |
S oy /
350H NeNL3Y 133415 BAMS s [~
B0 23006 L'dN 3¢ 0 b
> o~ . )
af.,.._...m,....ﬁ.,/ < A &
¥ 0ULNCD 8 2 NAN 350H QM o
UHI0048E oy SNy
o O (BoswINozOH) . XA
Y HIONAD 912 2 G
/Wu % ) 390H 0
% 390K
> / @, K2R i .
SRS < YUY JOH0M /
n 19 LU . .
R (190) M LOKXO0TNOUN % \m\.
o p; 301440 G3LMIS3Y o EHINaE nw\
JHEX.A o€ IWEEIM LGN &y
s ~ @ dind  LE0d Nk
'
& MO L3318 .
3@ 00X LéN ¢ (o & (1x0d)
- i (1404 110} o o9 I3RS BANS 93006
0 S o MOFT3 L3315 TANWS 930 06 X LN X I BE0 9HH
040 03LOMLS3 <90 i X LN ZI TN G0 3L 140d 110,
IWNFITN LN 88 == m,
) MOGT3 L3341 -
7 93006X LdN.8E
350K QA | \
S B
. (1L Ko R
MOTT LIS TIANS a2 N A5 WU F MLV OLd0R OIWV
02006 LN 88 e [P N \ /%
P R "
F; (oL Tg¥AON
IO 912

T

21



Assembly - 2400 Post Driver

Hydraulic System for Engine Drive c¢/w Optional Hitch Extension Kit

Farm King

1601 S

TN LN .88

LRS00
TLdNE

H Ex T
A
DIOULS JHE149X
VI0.854 4 EEEH

&) mogz
13318 T3NS TTIES
LN ST LdNIL

=z
NSNS SNIDNCTH
ITNEd LdN AT
I LN

HHTIgvion  dd

- e 0B LdNE
7
(o) EANS ﬁ
0 OIS <
TNHEHTTEN LN 2% =g ;,mn
) MOST 133415 =
< SBXLINEE
IHUH
S HND 82
wa® WG L
MOZTS L3318 BANS
93006 LN B8

[ROLH VA0

22



Farm King Assembly - 2400 Post Driver

16.

Filling hydraulic system - see ILL. 7, ILL. 8 and ILL. 10.
A - Fill oil reservoir with hydraulic oil. Use Esso Hydro 56 or equivalent.

B - Hitch post driver to tractor and install pump to PTO. (PTO installation not required for
engine drive models.)

C - Engage PTO or start ENGINE. Using hydraulic valve control levers, pump hydraulic oil into
all cylinders. Extend and contract cylinders until completely filled with oil. Add oil to reservoir
as required. The level should be 1 inch from top of tank. Qil reservoir is shown in ILL. 7 and 8.

g Relieve hydraulic pressure before disconnecting hydraulic

components. Hydraulic components under pressure, may cause
M parts and hydraulic fluid to fly out at a high velocity which could

cause serious injury.

17.

18.

Installing post rack (optional) - see ILL. 13.

Bolt post rack, arrow 1, to top LHS or post driver frame. Fasten two (2) holes, arrow 2, drilled
in frame. Secure (2) 5/8" x 3-1/2" hex bolts ¢/w nuts and lockwashers. Post rack is made so
uprights are offset to one side. Be sure post rack is installed so long side is extended to
outside.

NOTE: If post rack is assembled so long side of offset extends to the inside, the rack will be
placed over the hydraulic tank which may damage tank when posts are laid in rack.

See ILL. 13.To help keep post driver stable when driving post, fill ballast tank on left hand side
of trailer with suitable material. Approximately 250 Ibs (113 kg) of material.

Be sure all bolts and hydraulic fittings are tight, and all cotter pins
A CAUTION v & d e

are installed in pins.

23



Farm King

Assembly - 2400 Post Driver

LL13 BALLAST | .-- :

TANK POST
RACK

o
. .‘;'Q-
.)' -
T LONG SIDE EXTENDS
& TO OUTSIDE
@ = ¢
2 e
DETAIL B
1MME oA, T T2
HOLE v
ILL. 14 .
[
5 14" 10 174"
Drill (2) 11/16" dia. holes in —
Bumper plale as shown g -
. a 212
- 1 178"
" g Bumpﬂl' Plate
< DETAILA
Y A FOST GUIDE
ASSEMBELY
BUMFER ""
FLATE . MOUNT ARM
s

MAST ?ﬁ%ﬂ?\?‘

L

24



Farm King Assembly - 2400 Post Driver

19. Post guide installation instructions - see ILL. 14.

Step | - Operate Post Driver to move hammer and mast to vertical position. Raise hammer
approximately 12".

CAUTION if hydraulic lever was accidentally operated, hammer could fall

n Block hammer in raised position. If hydraulic system failed or
causing serious injury or death.

Step Il - If Post Driver does not have installation holes in bumper plate, then proceed as
follows:

- See ILL. 14. Mark location of holes on bumper plate and drill two (2) 11/16" diameter holes.
Detail A and B show where holes must be located in bumper plate.

Step lll - See ILL. 14. Fasten mount arm of post guide assembly to two (2) holes in bumper
plate of mast. Position as shown. Secure with two (2) 5/8" x 1-1/2" NC hex bolt ¢/w nuts and
lockwashers. Tighten bolts.

25



Farm King Operation - 2400 Post Driver

Operation Instructions

1. Preparing Post Driver for operation

A - Check the oil level in oil reservoir. The level should be 1 inch from top of reservoir. If filling
is required, use ESSO Hydro 56 or equivalent.

B - Check that the rubber bumpers on upper and lower hammer stops are in place and in good
condition.

C - Ensure tire pressure is 28 PSI.

D - Be sure ballast box on trailer, shown in ILL. 9, has a minimum of 250 Ibs or ballast.

Always have a minimum ballast of 250 Ibs (113 kg) in weight
n box of the trailer for stability. If mast extension kit is installed or

WARNING hammer is weighted, operator must use own discretion when
adding sufficient ballast to trailer weight box to ensure safe and
stable operation of post driver.

E - Ensure both sides of hammer slide are greased before activating controls.

F - Check all bolts for tightness.

ILL. 14.

)

*\Q
R« RN
\@g‘ W

Tractor hook-up - see ILL. 14

A - Before hitching the post driver to the tractor, pin the tractor drawbar, arrow 1, in a fixed, center
position. A fixed drawbar provides greater stability.

B - Back tractor into position and attach the post driver hitch, arrow 2, to tractor drawbar.

26



Farm King Operation - 2400 Post Driver

attaching or releasing it from the transport vehicle.

A DANGER Lift the hitch slowly and keep it no higher than the tow bar when

A WARNING  Always ensure tractor's PTO safety shield is installed.

C - For PTO drive only - see ILL. 10

- With torque arm, arrow 3, on left hand side, connect the spline adapter of pump, arrow 4, onto
the tractor PT.O. shaft.

- Place I-bolt of torque arm and chain, arrow 4, through a convenient hole in drawbar. Secure with

flatwasher and locknut.

A CAUTION Before connecting (or disconnecting) hydraulic pump to (or from)

tractor's PTO shaft, disengage PTO and shut off tractor engine.

If the torque arm chain of PTO is not properly secured, severe
m damage to the pump and hydraulic circuitry could occur.

3

Always stay clear of PTO when it is engaged. Serious injury or
DANGER death will result if clothing, hair or limbs are caught in PTO drive
shaft.

D - Install safety chain - see ILL. 14.

-Thread chain, arrow 5, through loop, arrow 6, on front RHS of hitch

-To fasten chain to loop, arrow 6, create a loop by threading end of chain through large link, arrow
7 at one end.

- Next, connect opposite end of chain to tractor drawbar support.

NOTE: When transporting post driver, always use a safety chain.The safety chain should have
a minimum ultimate tensile strength along the line of travel equal to or greater than the gross
weight of the post driver.

Always attach a safety chain to the tractor or vehicle hitch before
A DANGER transporting post driver. Serious damge to the post driver and

=l serious injury or death could result from post driver separating
from tractor or the vehicle hitch.

27



Farm King Operation - 2400 Post Driver

3. Operation hydraulic controls - see ILL. 15.
The four control levers operate post driver as follows.

A - Lever, arrow 1, raises and lowers hammer.

B - Lever, arrow 2, tilts hammer in and out.

C - Lever, arrow 3, moves hammer in and out horizontally.
D - Lever, arrow 4, tilts hammer forward and backwards.

E - Lever, arrow 5, extends and contracts front of hitch. This moves trailer back and forth to
align with post. (Optional)

ILL. 15.
Wy
/f/@P 0 %

T

Always stand clear when positioning post driver with hydraulic
CAUTION extendable hitch. The RH tire may roll over the feet of operator or
person(s) nearby causing serious injury.

Know the functions of each operating lever before proceeding
m with operations.

When tilting, extending, retracting, raising or lowering the
m hammer, keep all persons away from post driver.

Fluid escaping from a very small hole can be almost invisible.
Use a piece of cardboard or wood, rather than hands, to search

WARNING for suspected leaks. If injured by escaped fluid, see a doctor at
once. Serious infection or reaction can develop if proper medical
treatment is not administered immediately.

B B B [P

28



Operation - 2400 Post Driver

Farm King

4. Driving post - see ILL.16.

A - Before starting to drive posts, cycle tilt cylinders. When post driver has been idle for a
period of time, the tilt cylinder may creep causing a void in cylinders. The cylinder movement
is caused by a lack of oil pressure in cylinder. For piston seals to hold oil there must be enough
hydraulic pressure in the cylinder to deform seal. This seal deformation pushes the seal against
wall of cylinder and piston block giving a tight oil seal.

Cycling tilt cylinders will fill void in cylinders which will prevent cylinder movement when
driving posts.

When cycling or operating tilt cylinder, push or pull valve levers to maximum position. DO
NOT FEATHER. Feathering or holding valve levers in a partially open position will also cause a
void in tilt cylinders.

ILL. 16.
HAMMER
' -
121!
I
(.
POST miT R
Always stay clear of PTO or engine drive shaft when they are in
DANGER operation. Serious injury or death will result if clothing, hair or
limbs are caught in these drive shafts.

B - Manoeuver post driver trailer into position.
C -Turn on PTO or start POST DRIVER ENGINE.

D - See ILL. 15. Position and align hammer by operating valve levers, arrow 2, 3, and 4. These
levers will locate hammer in desired working position.

E - Raise hammer approximately 12 inches above post as shown in ILL 16.

29



Farm King

Operation - 2400 Post Driver

Never remove stabilizer bar from rear of post driver. Stabilizer bar

A DANGER prevents post driver from falling backwards when post driver is
disconnected from transport vehicle.
Do not operate post driver when it is disconnected from transport
DANGER Lty = B
vehicle.
Make certain everyone is clear before operating or moving the
A CAUTION v perating g

post driver.

ILL. 17 (HAND HELD HOLDER)

POST
HOLDER

HAMMER
BOX

ILL. 18 (OPTIONAL POST GUIDE) ILL. 19 (OPTIONAL POST GUIDE)
HANDLE HANDLE GUIDE
v /" PINS

)
!

e A
7

GUIDE ARM
GUIDE ARM Iégf.llf
(OPEN
POSTITION)

A

DANGER

Never allow any other person or persons to stand near hammer
when post driver is being operated. This post driver is designated
to be operated by one person only. Serious injury or death will
result if a person is struck by a falling or tilting hammer.

30



Farm King Operation - 2400 Post Driver

F - Holding post under hammer
- Hand held holder - See ILL. 17. Position post under hammer. Using the hand held post holder,
hold post against hammer. Start to drive post, see paragraph G, H and | below.

- Optional post guide - see ILL. 17.

Step 1 - Place guide arm in open position and place post under hammer. ILL. 18 shows guide
arm in open position.

Step 2 - See ILL. 19. Close post guide over post so guide pins hold post.

Step 3 - See ILL. 19. If necessary, loosen lock bolt and adjust guide arm “IN” or “OUT"” so guide
pins hold post securely. Tighten lock bolt.

Step 4 - Start to drive post. See Paragraphs G, H and | below.

DANGER operation. Serious injury or death will result if clothing, hair or

n Always stay clear of PTO or engine drive shaft when they are in
limbs are caught in these drive shafts.

G - Push hammer valve lever, arrow 1 (ILL. 15), “IN” to drop hammer on post. Use 12" strokes
to start post and increase stroke as required.

H - NOTE: Do not use too much force when operating hammer valve lever. Handle mount
rackets will be damaged if lever is pushed too hard to drop hammer.

I - NOTE: It is not recommended to add ballast to hammer box. The additional weight may
cause post driver and tractor to become unstable.

Always stay clear of PTO or engine drive shaft when they are in
DANGER operation. Serious injury or death will result if clothing, hair or
limbs are caught in these drive shafts.

If mast extension kit is installed or hammer is weighted, operator
CAUTION must use own discretion when adding sufficient ballast to trailer
weight box to ensure safe and stable operation of post driver.

Contact local utility companies for underground services before
m installing posts

When driving posts, always watch for over head power lines. If
DANGER post driver makes contact with power lines, operator or those
nearby could be seriously injured.

B B B B

31



Farm King Operation - 2400 Post Driver

Contact local utility companies for underground services before
m installing posts

3

When driving posts, always watch for over head power lines. If
DANGER post driver makes contact with power lines, operator or those
nearby could be seriously injured

DANGER VAVI(\EI;I:Ki make sure the hitch of the post driver has a downward

DANGER Never place your hand on top of the post

WARNING  Use safety glasses and hand wear to protect against splinters.

Never use the valve to stop the hammer unless in extreme
CAUTION emergency. The resulting extreme hydraulic pressure could
damage hydraulic system.

Keep all untrained personnel away from the post driver at all
CAUTION times. Only personnel knowledgeable in the operation should be
allowed near or in control of the post driver.

Always lower hammer and shut off power when post driver is left
DANGER unattended or is not in operation. Serious injury or death may
result if hammer fell unexpectedly and struck person(s) nearby.

I < <

32



Farm King Operation - 2400 Post Driver

5. To transport post driver, proceed as follows: see ILL. 20
A - Lower hammer cylinder to bottom.
B - Move hammer "IN" by contracting horizontal slide cylinder, arrow 1.
C -Tilt hammer in over trailer by contracting hammer tilt cylinder, arrow 2.
D -Tilt trailer all the way forward by contracting hitch cylinder, arrow 3.
E - Contract hitch extension cylinder, arrow 4. (optional)
F - Now disengage PTO or POST DRIVER ENGINE.

G - Ensure that safety chain is installed between tractor vehicle and post driver hitch. See ILL. 14.

ILL. 20.

Always attach a safety chain to the tractor or vehicle hitch before
CAUTION trar)spor_'ti_ng post driver. Serious damage to the post driver and
e serious injury or death could result from post driver separating
from tractor or the vehicle hitch.

3

Never allow anyone near the post driver when you are performing
m operating functions.

3

When transporting the post driver on a public road or highway by
CAUTION night or during the day, use accessory lights and devices to give
=t adequate warning to the operators of other vehicles. Check local
regulations.

3

33



Farm King Operation - 2400 Post Driver

Be sure SMV (Slow Moving Vehicle) emblem is clean and visible
CAUTION before transporting post driver. The SMV emblem warns other
vehicles approaching from rear.

3

CAUTION Never exceed 40 km/h (25 mph) when transporting post driver.

Reduce speed when transporting post driver over uneven or
—CAUTION rough terrain.

Shift tractor into a lower gear when transporting post driver down
m hills or steep slopes.

Comply with all state, federal, and local laws when transporting
M post driver on roadways.

WARNING  Retract all cylinders before transporting post driver.

Always test the hitch weight before releasing the post driver from
m the transport vehicle or hold down.

Do not move the post driver by hand. Make certain the post driver
m trailer is properly secured to a transport vehicle.

B B B B B B [P

34



Farm King Operation - 2400 Post Driver

6. Mast extension kit (installation) - instructions to convert from low hammer to high hammer.

(optional)

NOTE: To prevent post driver from falling while converting hammer, hitch post driver to tractor
or other transport vehicle.

A - See ILL. 21. With post driver hitched to transport vehicle, position hammer so itisin a
vertical position, then raise hammer so rubber bumpers are above bracket, arrow 5. Next, place
a safety block between bottom of hammer and bottom of mast.

CAUTION If hydraulic system failed or if hydraulic lever was accidentally

n Place a block between bottom of hammmer and bottom of mast.
operated, hammer could fall causing serious injury or death.

B - Remove top angle iron bumper stop, arrow 1, from bracket, arrow 6, at top of mast. Next
install same bumper stop, lower bracket, arrow 5, at mid point of mast. Position bumper as
shown. Fasten with (2) 1/2" x 1-1/2" hex bolts ¢/w nuts and locks.

C - Remove safety block and lower hammer so rubber bumpers rest on bumper stop, arrow 6.

D - See ILL. 21. Insert mast extension, arrow 2, into top of mast. Secure to bracket, arrow 7, with
(2) 1/2" x 1-1/2" hex bolts c¢/w nuts and lockwashers.

E - Remove nut from top of hammer cylinder and allow shaft to retract into cylinder.

F - See ILL. 21. Install lift spacer, arrow 3, inside the hammer lift bracket as shown. Fasten top of
lift spacer with (1) 3/4" x 2" hex bolt ¢c/w nut and lockwasher. Fasten center of lift spacer to front
of hammer lift bracket with one (1) backing plate, arrow 4, and one (1) 1/2" x 1-3/4" bolt c/w nut

and lockwasher. Locate backing plate, arrow 4, over front of hammer lift bracket.

G - See ILL. 21. Next install hammer cylinder shaft in hole in bottom of lift spacer, arrow 3.
Secure shaft with three (3) 3/4" nuts, one 3/4" locknut on top of lift spacer and two (2) 3/4" jam
nuts at bottom of lift spacer. Turn locknut until 1/4" of thread extends beyond nut. Next tighten
top jam nut against bottom of lift spacer. Then lock top jam nut by tightening bottom jam nut
against it, See ILL.22, Detail “A’

NOTE: Be sure all bolts and cylinder shaft nuts are tight before using post driver.

CAUTION must use own discretion when adding sufficient ballast to trailer

n If mast extension kit is installed or hammer is weighted, operator
weight box to ensure safe and stable operation of post driver.

35



Farm K.ng Operation - 2400 Post Driver
ILL.21. 2(NSTALL) B 112 42 HEXBOLT ILL. 22. CONVERSION COMPLETED
) ol NUT & LOCKWASHERS
- I r .i. ~/ // \\ r\’.'/y/. :
HAMMERLFT . - 1 / NN T
f = T
BRACKET ™ x 1 REMOVE] Y i
- ( i | Wy
- 32 BOLT |oruonty L= mae | L ol
4 (REMOVE) - i NUT & LOCKWASHER \ (A |l SPACER
| s \ _ / INSTALLED
[} — Y . |1
Tee AX3HBOLT N /AN
IMPORTANT: DO NOT REMOVE oW NUT & LOCKIWASHER \._DETALA idl
RUBBER BUMPER ] ) CYLINDER — ."\____./'f
BLOCKS. NN END
o 11
) AN 6 (NSTALL)
s 12 X141 BOLT
owNUT &
PLACE SAFETY O ASHERS
BLOCK HERE

7. Mast extension kit (removal) - instructions to convert from high hammer to low hammer

position. (optional)

NOTE: To prevent post driver from falling while converting hammer, hitch post driver to tractor

or other transport vehicle.

A - See ILL.23. With post driver hitched to transport vehicle, position hammer so itisin a
vertical position and lower hammer on to bumper stop, arrow 6.

B - Remove mast extension, arrow 2, from top of mast.

C - See ILL. 23. Remove nut from top of hammer cylinder and allow shaft to retract into

cylinder.

D - See ILL. 23. Remove lift spacer, arrow 3, front top of hammer.

E - See ILL. 23. Next, pull shaft out of cylinder and insert it through hole in hammer lift bracket,
arrow 9. Shaft is secured with three (3) 3/4" nuts, one 3/4" locknut on top of bracket and two (2)
3/4" jam nuts at bottom of bracket. Turn locknut until 1/4" of thread extends beyond nut. Next,
tighten top jam nut against bottom of lift bracket. Then lock top jam nut by tightening bottom

jam nut against it. See ILL. 24, Detail “A"

F - See ILL. 23. Use hydraulic system, raise hammer so rubber bumpers are above top bracket,
arrow 6.Then place a safety block between bottom of hammer and bottom of mast.

CAUTION

A

Place a block between bottom of hammer and bottom of mast.
If hydraulic system failed or if hydraulic lever was accidentally
operated, hammer could fall causing serious injury or death.

36



Farm King Operation - 2400 Post Driver

G - See ILL. 23. Remove lower bumper stop, arrow 6, from bracket, arrow 5. Next remove safety
block and lower hammer so rubber stops rests on bottom stop, arrow 8.

H - See ILL. 23. Fasten hammer stop, arrow 1, to bracket, arrow 7, with two (2) 1/2" x 1-1/2" bolts
c/w nuts and lockwashers. (This is the same bracket (arrow 6) that was removed earlier).

NOTE: Be sure all bolts and cylinder shaft nuts are tight before using post driver.

ILL. 23. > ILL. 2. CONVERSION COMPLETED
S 2 RENOVE)
§ (HAMER LIFT BRACKET) —
7 AMMERLIFIB!AG(R
~SL- /[
oy . L 1 INSTALL) [ i \
: : ' in
Lo~ 102 x 1-114" BOLT oot - o |
“~— cNUT & LOCKWASHER || s |- g
Al I 3 (RENOVE) E‘\ '. //‘ ()
y > ~ |
IMPORTANT: DONOT RENOVE ! - \ DENLA - /N
RUBBERBUWPER - L ' ~
BLOCKS. 5 |t
S
6 (RENOVE)
8
h‘.
PLACE SAFETY
BLOCK HERE

37



Farm King Maintenance - 2400 Post Driver

Maintenance

1. Lubricate post driver as follows - see ILL. 25.
A - Grease hammer pivots every 50 hours of operation.
B - Grease horizontal slide every 50 hours of operation.
C - Raise hammer and grease both sides of hammer slide every 10 hours of operation.

D - Replace wheel bearings and hub seals every 150 hours of operation or 1 year of service,
whichever comes first. Pack bearing with high quality grease.

while it is in motion.

A CAUTION Do not lubricate or adjust post driver when it is being operated or

Always retract all cylinders, shut off tractor engine and disengage
A CAUTION  Alway vl u gl isengag

PTO or shut off post driver engine before lubricating post driver.

2. Hydraulic systems

A - Periodically check level of hydraulic oil in reservoir. Qil should be within 1" of the top of
reservoir.

B - Change oil filter every 200 hours of operation.

3. Wheel and tires
A - Check wheel bolts for tightness during first week of operation and periodically thereafter.
B -Tighten wheel bearings as follows:
- Remove dust cap.
- Remove cotter pin from slotted nut.

-Tighten slotted nut until there is a slight drag on bearings after adjustment is complete.

C - Keep tire pressure at 28 PSI. Low or over inflated tires can cause serious damage to tires.

38



Farm King Maintenance - 2400 Post Driver

4. Check for any loose bolts and tighten if required.
5. Be sure all pins have cotter pins or hair pin cotters installed.

6. Replace any safety decals that are damaged or are illegible.

Always support post driver trailer and hammer on stands or

blocks and have sufficient weight on the hitch, or have the hitch
CAUTION Velg .

attached to a transport vehicle before performing assembly or

repair work under or around post driver.

Never work on the hammer when it is in the raised or partially
DANGER raised position. If hammer fell, operator or person(s) nearby could
be seriously injured or killed.

Escaping hydraulic fluid under pressure can have sufficient

force to penetrate the skin, causing serious personal injury.
WARNING  Before disconnecting lines, be sure to relieve all pressure. Before

applying pressure to the system, be sure all connections are tight

and that lines, pipes, and hoses are not worn or damaged.

Fluid escaping from a very small hole can be almost invisible.
Use a piece of cardboard or wood, rather than hands, to search

WARNING  for suspected leaks. If injured by escaping fluid, see a doctor at
once. Serious infection or reaction can develop if proper medical
treatments is not administered immediately.

If spray-can is used, be careful when discarding empty cans. Do
M not incinerate or puncture can.

Do not permit smoking, sparks, or open flame where combustible
M lubricants or liquids are being used.

Replace any worn or damaged hydraulic hoses and keep all
m hydraulic hoses and hydraulic fittings tight.

B BB (BB BB

39



Farm King Maintenance - 2400 Post Driver

Shut off all power before adjusting, servicing or cleaning the post
CAUTION  jiver P JASHNg d gmep

IMPORTANT Replace any safety decals that are damaged or are illegible.

Storage

1. Fully contract all cylinders. Be sure hammer is lowered to bottom position.

2. Clean and lubricate all grease points and hammer slide when storing post driver for extended
period of time.

Inspect the post driver for any missing, worn, or damaged parts. Replace parts as required.
Check for any loose bolts and tighten if required.
Be sure all pins have cotter pins or hair pin cotters installed.

Disconnect the post driver from the transport vehicle.

N o oo AW

For PTO drive machines only -

After removing pump from tractor’s PTO, the pump assembly can be stored on the trailer frame
by inserting torque arm into a retainer clip welded to frame as shown in ILL. 26. Secure pump
in place by wrapping the torque arm chain around frame and inserting I-bolt through a link.
Install nut and washer on |-bolt.

. o
. P .
ILL. 26 ' T
. - > o 7
~ LS T -
- S a1 7
- - L
~
o -~
J e I~ -
e ./'/'f-'l}\ o 7 /// -
/ g - . o
/ </ /4“;-\\ ~ - A
/ Y e -
. Al VoL - A
{ e - e
LA ( g A
L S g A
TORQUE_ Iy 2257 L T L
_ B 7 S R
- 5y o~ () ~ = =
- k¥ ~{ / / = i i
ARM e =S b e / e o
7 Il b e TR g -
. ] = [ e " 7 -
A A e TR
§: e L N W | T TN
LN = A > P
RETAINER —— g5 — L A A . > P
-~ ] . STk - .
- i} ~ SN P .
CLIP - 0 bl =~ Y/ "
~ ~ NS . P
- ™ e -~ L
o . T o~
- . — e
- . - >
/'/ \'-,,/ el -~
// //‘ ‘\._.\ - - -
L - ~ e
< L -
P R 7 1BOLT P
~ S RS k= - - -
= ~. . e - -
~ ~ - - P
. . ~ - -
. =3 e - -
o~ ~ . - e s
- T o -~ T ~ e
- — N} . b - -
-~ . S - e
5 ~ > - ~ -
- - - P o~ -
™ - 7 T - ~
> - - o g
P e P - e
- -~ ~ - ~
P - L~ - - -
e - - - -
- o - ~ - -

40



Farm King Maintenance - 2400 Post Driver

attaching or releasing it from the transport vehicle.

A CAUTION Lift the hitch slowly and keep it no higher than the tow bar when

hammer fell person(s) nearby could be seriously injured.

A CAUTION Do not store post driver with hammer in raised postion. If

A DANGER Always make sure the hitch of the post driver has a downward

weight.

Beginning of Season Service
1. Clean off any dirt or grease that may have accumulated on moving parts. This will prevent
abrasive action that could cause excessive wear.

2. Thoroughly inspect the post driver for any loose or missing parts and adjust as necessary.
Replace any worn or damaged parts.

3. Replace any safety decals that are damage or are illegible.

End of Season Service

1. Coat all sliding parts with a layer of grease to prevent rust. The chief enemies of your post
driver, rust and corrosion, are busy the yeararound. A little time and effort spent protecting the
post driver from destructive moisture will repay you in longer service, easier operation, and
higher resale value. This should also be done if the machine is going to sit for long periods of
time. Clean the post driver thoroughly to remove dirt and trash which hold moisture and cause
rusting.

2. Replace worn or damaged parts.

3. Replace any safety decals that are damaged or are illegible.

attached to transport vehicle, or hitch hold down.

When servicing the post driver, make sure the hitch is securel
A CAUTION g the p v

41



Farm King Parts - 2400 Post Driver

Decals and Paint Drawing

1
- k
) SIDE VIEW 15
I | S
2 | & \ 4
. A | T
— _ 9
10 . | ]
FRONT VIEW REAR VIEW

42



Farm King

Parts - 2400 Post Driver

When Ordering Parts

Always give your dealer the Model, Color and Serial Number of your machine to assist him in
ordering and obtaining the correct parts. Use the exploded view and tabular listing of the area of
interest to exactly identify the required part.

Item Part Number Description Qty
1 S81504 Ezee-on Decal 3" x 18" 1
2 80501 Danger Decal 6" x 8" 1
3 80503 Warning & Caution Decal 4" x 9" 1
4 80504 Important Decal 4" x 4" 1
5 80500 Danger Decal 3-1/2" x 7" 1
6 80502 Caution Decal 2-3/4" x 4-1/2" 1
7 80505 Danger Decal 1-7/8" x 5-1/8" 1
8 A70007 SMV Decal 1
9 DF10050 Red Reflector Decal 4" x 2" 1
10 DF10057 Yellow Reflector Decal 4" x 2" 1
1 Serial No.Tag 1
12 P80509 Model 2400" Decal 1
13 A75764 Warning Decal 4-1/2" x 2-5/16" 1
14 P80532 Danger Decal 4-1/4" x 8" 1
15 DF13002 Ezee-On Decal 2-1/2" x 15-1/2" 1

DF7161 1/2 Pint New Ezee-OnYellow Paint *
LO16 1/2 Pint New Ezee-On Black Paint *

43



44

Farm King

Parts - 2400 Post Driver

Frame and Hitch Assembly Drawing

HEAVY DUTY (5 BOLT HUB)

~

3
% 6 (OPTIONAL)
o, /N /) 2
pr e 2 ; 24
36 38 - (c’ ':r,‘l‘; B 45 4? " ’S 19
40 <
2 g L
31 s 21
P ad . a <
’ g S 2%
e 29 Rl #
T 15 - 5 b
8 : 3 N
- ) " % ) n 2/ |
& , ‘ 2 -] O ;a/ / 3 N ==
2oy i 5. v Py A
1 b ” 71 ; B
! 7 18 " \
p5) 16



Farm King Parts - 2400 Post Driver
Item Part # Description (0147
1 P80570 Main Frame Assembly 1
2 P80571 Hitch Assembly 1
3 P80572 Post Rack Assembly (Option) (Fits Model 2400 Only) 1
4 P80674 Rear Stabilizer Bar 1
5 P80547 4 Bolt Rim (15") 2
6 Tire- 6.70 x 15 4 PR 2
7 P80546 1/2" x 1" NF Wheel Stud 8
8 P80594 Hitch Jack (Option) 1
9 P80545 Hub Seal (411) 2
10 DR89 Inner Bearing 67048 2
1 DR90 Inner Cup 67010 2
12 P80548 411 Hub (Complete w/ Cups) 2
13 P80543 Outer Cup 11910 2
14 P80544 Outer Bearing 11949 2
15 P80540 411 Spindle c/w 3/4" Slotted Nut (Weld-On) 2
16 P80549 Hub Cap 2
17 P80596 1" OD x 25/32" ID x 5/8" Long Bushing 2
18 B075025 3/4" x 2-1/2" NC Hex Bolt 2
19 B062035 5/8" x 3-1/2" NC Hex Bolt 2
20 BNO75L 3{stldN\,S/|;74)f' Itlglokcvggﬁlérl)\lut (Prior to June/03 3/4" Std Nut was 2
21 BN062 5/8" NC Hex Nut 2
22 DR82 3/4" NF Slotted Hex Nut 2
23 2" OD x 13/16" ID Flat Washer 2
24 BWO062L 5/8" Lockwasher 2
25 1-1/2" OD x 13/16" ID Flat Washer 2
26 BWO75L 3/4" Lockwasher (Used w/ Std Hex Nut prior to June/03) 2
27 C50541 5/8" x 4" x 3-7/16" U-bolt (Plated) 1
28 BP01075 5/32" x 3/4" Cotter Pin 2

2" Ball Style HitchTongue (Option) — Note: If you are replacing
29 P80574 older 1-7/8" Hitch Tonque, the 1-7/8" ball must be replaced w/

2" ball. Ball not supplied.
30 P80508 Safety Chain - 10100 Ibs (Option) 1
31 B100040 1" x 4" NC Hex Bolt (Used w/ Optional Ball Style Hitch)
32 BN100 1" NC Hex Nut (Used w/ Optional Ball Style Hitch) 1
33 B050040 g;/fn:dir Eg)Hex Bolt (Used w/ Optional Horizontal Hitch 1
34 BNO50L é/jl'i'nl\é(;erg/iLc))n Hex Lock Nut (Used w/ Optional Horizontal Hitch 1
35 DR77 517 Spindle - For 5 Bolt Hub 2
36 DR85 Grease Seal 2
37 DR91 Inner Bearing LM48548 2

45



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
38 DR92 Inner Cup LM48510 2
39 DRA3 Hub c/w Cups & Wheel Studs (DR87) 2
40 DR90 Outer Cup LM67010 2
41 DR89 Outer Bearing LM67048 2
42 1-3/4" OD x 15/16 ID x 1/8" Flatwasher (Plated) 2
43 DR83 7/8" NF Hex Slotted Nut 2
44 BP18100 3/16" x 1" Cotter Pin 2
45 DR88 Hub Cap 2
46 DR93 15" x 5" - 5 Hole Rim 2
47 DR86 1/2" NF Tapered Wheel Nut 10

46






48

Farm King

Hammer Assembly Drawing - Non-Extendable Type

15

Parts - 2400 Post Driver

10
N ~/ i
(O
1‘|

12



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
1 P80616 Mast Assembly 1
2 P80640 Hammer Assembly 1
3 P80650 Hammer Lid 1
4 P80575 Horizontal Slide - Rear Mount Valve 1
5 P80628 Rubber Stop Block 4
6 P80661 Pivot Pin (Mast) 1
7 B050012 1/2" x 1-1/4" Hex Bolt 4
8 BNO50 1/2" Hex Nut 2
9 BNO037 3/8" Hex Nut 2
10 BWO050L 1/2" Lockwasher 8
1 BWO037L 3/8" Lockwasher 4
12 BP31200 5/16" x 2" Cotter Pin 2
13 10GN1 1/4" - 28" Straight Grease Fitting (Zirk) 3
14 P80601 Post Holder 1
15 P80602 Rubber Grip - Post Holder 1
16 P80523 Hammer Stop Bracket - Top 1

49



Parts - 2400 Post Driver

Farm King

Hammer Assembly Drawing - Extendable Type

h..s‘
-
o --)'-‘:':'..‘_5
b~ G
R, | 4 /{-\, E

:A.}:"l'{i:, ﬁ:\\\ . - /
\ . ._\?\\\ | \.\\:::\‘ 6
/ D0, N
; N, L

50

10



Farm King Parts - 2400 Post Driver

Item Part # Description (0147
1 P80761 Mast Assembly 1
2 P80762 Hammer Assembly 1
3 P80650 Hammer Lid 1
4 P80575 Horizontal Slide - Rear Mount Valve 1
5 P80757 Bumper Stop
6 P80661 Pivot Pin (Mast) 1
7 P80601 Post Holder 1
8 P80602 Rubber Grip - Post Holder 1
9 P80628 Rubber Stop Block 4
10 BP37200 3/8" x 2" Cotter Pin 2
1 B050012 1/2" x 1-1/4" NC Hex Bolt 4
12 BNO50 1/2" NC Hex Nut 5
13 BNO037 3/8" NC Hex Nut 4
14 BWO50L 1/2" Lockwasher 5
15 BWO037L 3/8" Lockwasher 4
16 T0GN1 1/4 - 28 Grease Zirk 3
17 P80763 Mast Extension - Hi-Lift Hammer (Optional) 1
18 P80764 Spacer Block - Hi-Lift Hammer (Optional) 1
19 B050015 1/2" x 1-1/2" NC Hex Bolt 3
20 P80766 Backing Plate - Lift Spacer (Optional) 1

51



Farm King Parts - 2400 Post Driver

Mount and Drive System Drawing - 6:1 Engine Driven Pump
(used prior to June 2006)

6 \\:;:\\ - S Sy | 9
N SO s NS 6
/ 0 N § 10
4 | -
J /

52



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
1 P80576 Motor Mount Plate — Honda 6:1 Engine 1
2 P80592 Pump Mount Bracket 1
3 1/2" x 2-1/2" x 3-9/16" U-bolt 4
4 B037015 3/8" x 1-1/2" Hex Bolt 6
5 B037310 3/8" x 1" Hex Bolt 2
6 BNO037 3/8" Hex Nut 8
7 BNO050 1/2" Hex Nut 8
8 7/16" ID Flatwasher 8
9 BWO037L 3/8" Lockwasher 8
10 BWO050L 1/2" Lockwasher 8
1 P80577 1/4" Shim - Pump Mount *

* As required

53



Parts - 2400 Post Driver

Farm King

Mount and Drive System Drawing - 1:1 Engine Drive Pump
(used after June 2006)

4 3 o) \ ke
) 12
3 \ \\‘ h 16
SHAS )
19 W -
3 10
A
12 Y | 13
11 3 4
11 - 7 L
7
6

54



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
1 Motor Mount Plate — 1:1 Drive Engine 1
2 P80587 Flex Coupler Complete — 6 Spoke type 1
3 P80608 Coupling Insert — 6 Spoke type 1
4 P80609 1" Coupling Half — 6 Spoke type 1
5 P80610 3/4" Coupling Half — 6 Spoke type 1
6 M80010 1/2" x 2-1/2" x 3-9/16" U-bolt 4
7 B037017 3/8" x 1-3/4" NC Hex Bolt 4
8 P80603 Pump Mount Housing c/w Access Covers 1
9 P80599 .29 cu. in. Pump - Cassappa 1
10 BNO50 1/2" NC Hex Nut 8
1 9/16" ID Flatwasher 12
12 BWO037L 3/8" Lockwasher 6
13 BWO050L 1/2" Lockwasher 8
14 B037012 3/8" x 1-1/4" NC Hex Bolt 6
15 BNO037 3/8" NC Hex Nut 4
16 P80604 Access Cover — Pump Mount Housing 2

55



Parts - 2400 Post Driver

Farm King

Hydraulic System PTO Drive Drawing

74

(WA i

0e
8

9002 ATNF 0L YORd
(38N- ¥NVL J1LSYd

[ L8

56



Farm King Parts - 2400 Post Driver

Item Part # Description Qty

1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1
Mount Pad

2 282 2" x 12" Cylinder ¢/w Pins (For HammerTilt) 2
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 P80511 Hydraulic Qil Reservoir - Steel 1
5 P80681 3 Spool Hyd. Control Valve 1
6 P80682 Single Spool Hyd. Control Valve 1
*x P80530 Seal Kit - Cross 3 Spool Valve 1
** P80528 Seal Kit - Cross Single Spool Valve 1
7 P80689 Pump - PTO - w/ NPT Ports (Danfoss) 1
P80703 Pump - PTO - w/ ORB Ports (Cassappa) 1
*x% P80518 Seal Kit - Danfoss Pump 1
*x* P80517 Seal Kit- Cassappa Pump 1
*x% P80516 Shaft Seal Only - Cassappa Pump 1
8 P80512 Torque Arm 1
9 P3045 3/4" x 148" Hyd. Hose c/w 3/4" Ends (PTO) 1
10 P3044 1/2" x 160" Hyd. Hose c¢/w 1/2" Ends 1
1 P3028 1/4" x 40" Hyd. Hose c/w 3/8" Ends 1
12 P3029 1/4" x 50-1/2" Hyd. Hose c/w 3/8" Ends 1
13 P3030 1/4" x 33" Hyd. Hose c/w 3/8" Ends 4
14 P3033 3/4" x 42" Hyd. Hose c/w 3/4" Ends 1
15 P3048 1" ID x 58" Return Hose 1
16 P80510 Breather Cap 1
17 AT0670 1-1/16" ORB Male x 3/4" NPT Female x 90 Degree Swivel Street 1

Elbow (For Cassappa Motor Only)
1" Male NPT x 3/4" NPT Female x 90 Degree Swivel Street Elbow

P80691 (For Danfoss Motor Only) !
7/8" ORB Male x 1/2" NPT Female x 90 Degree Swivel Street
18 P80706 Elbow (For Cassappa Motor Only) ° !
DL9775 1/2" NPT Male x 1/2" NPT Female x 90 Degree Swivel Street 1
Elbow (For Danfoss Motor Only)
19 DL5283 3/8" NPT x 90 Degree Street Elbow - Steel 4
20 P80704 3/8" NPT Male-Female Restricted Orifice Swivel (0.31) 4
21 DL9769 3/8" NPT x 90 Degree Swivel Street Elbow 2
22 P80693 3/4" NPT x 2" Nipple 2
23 P80694 1/2" NPT Male x 3/4" NPT Female 90 Degree Female Swivel 1
Street Elbow
24 P80695 3/4" NPT x 90 Degree Street Elbow 2
25 A70278 1-1/2" Hose Clamp 2
26 P80700 Oil Filter 1
27 P80699 Filter Mount 1
28 P80680 Handle 4

57




Farm King Parts - 2400 Post Driver
Item Part # Description Qty
29 P80679 Link Kit 4
30 P80685 Handle Bracket - Cross 4
31 P80588 3/16" Square x 1-1/4" Key 1
32 P80687 540 PTO Adapter 3/4" Dia. 1
33 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing - Steel 1
34 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing - Steel 4
35 P80675 1/2" NPT Male x 3/8" NPT Female x 90 Deg. Swivel Street Elbow 2
36 B050020 1/2" x 2" NC Hex Bolt 2
37 BNO50L 1/2" NC Hex. Nylon Locknut 2
38 P80584 7/8" OD x 7/8" Long Spacer 2
39 P80676 1/4" NC x 1/2" Socket Head Capscrew 8
40 B037015 3/8" x 1-1/2" NC Hex Bolt 2
a1 BNO037 3/8" NC Hex Nut 6
42 BWO037L 3/8" Lockwasher 6
43 P80584 3/8" NPT Plug - Square Head 1
44 9/16" ID Flatwasher 2
45 302 2" x 16" Cylinder c/w Pins (For Horizontal Slide) 1
46 B037020 3/8" x 2" NC Hex Bolt (Plated) 6
47 P80585 1/2" NPT Plug 1
48 7/16" ID x 1" OD Flatwasher (Plated) 8
49 BNO37L 3/8" NC Hex Nylon Locknut 2
50 P80701 Filter & Filter Mount Assembly 1
51 P80709 Relief Valve — 1500 PSI - Cross 1
52 B050012 1/2" x 1-1/4" NC Hex Bolt 2
53 BNO50 1/2" NC Hex Nut 2
54 BWO050L 1/2" Lockwasher 2
55 P80513 Hydraulic Oil Reservoir - Plastic 1

58







Parts - 2400 Post Driver

Farm King

Hydraulic System PTO Drive c/w Optional Hitch Extension Kit Drawing

e

53 (Relief Valve)

~ O
e K 7 Qo
Y ] 2T
) i = T
[=-] 2 =
- Eﬂ
T = o
. o 2
=1 G . = o
4> ey %Q
= oc
-t [=y =
r—
~r

60



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1
Mount Pad
2 282 2" x 12" Cylinder c/w Pins (For HammerTilt) 1
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 302 2" x 16'_' Cylinder c/w Pins (For Horizontal Slide & Hitch 2
Extension)
5 P80511 Hydraulic Oil Reservoir - Steel 1
6 P80681 3 Spool Hyd. Control Valve 1
7 P80682 Single Spool Hyd. Control Valve - Single Acting for Hammer 2
*% P80530 Seal Kit - Cross 3 Spool Valve 1
*% P80528 Seal Kit - Cross Single Spool Valve 1
8 P80585 1/2" NPT Plug 1
9 P80689 Pump PTO w/ NPT Ports (Danfoss) 1
P80703 Pump PTO w/ ORB Ports (Cassappa) 1
*x% P80518 Seal Kit - Danfoss Pump 1
*xX P80517 Seal Kit - Cassappa Pump 1
*x% P80516 Shaft Seal Only - Cassappa Pump
10 P80512 Torque Arm 1
1 P3045 3/4" x 148" Hyd Hose c/w 3/4" Ends (PTO) 1
12 P3044 1/2" x 160" Hyd. Hose c/w 1/2" Ends 1
13 P3028 1/4" x 40" Hyd. Hose c/w 3/8" Ends 1
14 P3029 1/4" x 50-1/2" Hyd. Hose c/w 3/8" Ends 1
15 P3030 1/4" x 33" Hyd. Hose c/w 3/8" Ends 2
16 P4300 1/4" x 118" Hyd. Hose c/w 3/8" Ends 2
17 P3033 3/4" x 42" Hyd. Hose c/w 3/4" Ends 1
18 P3048 1" ID x 58" Return Hose 1
19 P80510 Breather Cap 1
20 A70670 |15-|:)/;V6V"(gsrBCIZI:;::pz/iLlr\:g; Female x 90 Deg. Swivel Street 1
P80691 1" Male NPT x 3/4" NPT Female x 90 Deg. Swivel Street Elbow 1
(For Danfoss Pump)
21 P80706 E/Ii';)VOVR(EOI\r/IgLeS:;I;i; I\;ﬁ;[;(;male x 90 Deg. Swivel Street 1
DL9775 1/2" NPT Male x 1/2" NPT Female x 90 Deg. Swivel Street 1
Elbow (For Danfoss Pump)
22 DL5283 3/8" NPT x 90 Deg. Street Elbow (Steel) 4
23 P80704 3/8" NPT x Male-Female Restricted Orifice Swivel (0.31) 4
24 DL9769 3/8" NPT x 90 Degree Swivel Street Elbow 4
25 P80693 3/4" NPT x 2" Nipple 3
26 P80694 ;ﬁi;gzrbl\(/)ljvle x 3/4" NPT Female x 90 Deg. Female Swivel 1
27 P80695 3/4" NPT x 90 Degree Street Elbow 2

61



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
28 A70278 1-1/2" Hose Clamp 2
29 P80700 Oil Filter 1
30 P80699 Filter Mount 1
31 P80680 Handle 5
32 P80679 Link Kit 5
33 P80685 Handle Bracket - Cross 1
34 P80588 3/16" Square x 1-1/4" Key 1
35 P80687 540 PTO Adaptor 3/4" Diameter 1
36 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing - Steel 1
37 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing - Steel 4
38 P8O675 I1E/|f)'(')\I>IVPT Male x 3/8" NPT Female x 90 Degree Swivel Street 4
39 BO50020 1/2" x 2" NC Hex Bolt 2
40 BNO50L 1/2" NC Hex Nylon Locknut 2
41 P80584 7/8" OD x 7/8" Long Spacer 2
42 P80676 1/4" NC x 1/2" Socket Head Capscrew 10
43 BO37015 3/8" x 1-1/2" NC Hex Bolt 2
a4 BNO037 3/8" NC Hex Nut 8
45 BWO037L 3/8" Lockwasher 8
46 P80584 3/8" NPT Plug - Square Head 1
47 9/16" ID Flatwasher 2
48 BO37020 3/8" x 2" NC Hex Bolt 6
49 7/16" ID x 1" OD Flatwasher 10
50 BNO37L 3/8" NC Hex Nylon Locknut 2
51 P80531 Single Spool Hyd. Control Valve - Double Acting for Hitch 1
52 P80701 Filter & Filter Mount Assembly 1
53 P80709 Relief Valve — 1500 PSI - Cross 1
54 BO50012 1/2" x 1-1/4" NC Hex Bolt 7
55 BNO50 1/2" NC Hex Nut 2
56 BWO050L 1/2" Lockwasher 2
57 P80513 Hydraulic Oil Reservoir - Plastic 1

62






Parts - 2400 Post Driver

Farm King

Hydraulic System Engine Drive Drawing
(w/ 6:1 Reduction Drive)

48 (Relief Valve)

Used Prior fo SN 50000

64



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1

Mount Pad
2 282 2" x 12" Cylinder c/w Pins (For HammerTilt) 2
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 302 2" x 16" Cylinder c/w Pins (For Horizontal Slide) 1
5 P80513 Hydraulic Oil Reservoir - Plastic 1
6 P80681 3 Spool Hyd. Control Valve 1
7 P80682 Single Spool Hyd. Control Valve - (Single Acting for Hammer) 1
** P80528 Seal Kit - Cross Single Spool Valve 1
*% P80530 Seal Kit - Cross 3 Spool Valve 1
Pump - Engine Drive w/ ORB Ports (Cassappa) — 1.99 cu. in. -
8 P80598 usedpw/ H(?nda Engine - 6:1 Drive ( PPl !
P80597 Pump - Engine Drivsa w/ NPT Pgrts (Danfoss) — 1.99 cu. in. - 1
used w/ Honda Engine — 6:1 Drive
*x¥ P80518 Seal Kit - Danfoss Pump 1
*x% P80517 Seal Kit - Cassappa Pump 1
*xX P80516 Shaft Seal Only - Cassappa Pump
9 P80600 Honda Engine (9 H.P) — w/ 6:1 Reduction Drive 1
10 P80585 1/2" NPT Plug 1
1 P4301 1/2" x 64" Hyd. Hose c/w 1/2" Ends
12 P3028 1/4" x 40" Hyd. Hose c/w 3/8" Ends 1
13 P3029 1/4" x 50-1/2" Hyd. Hose c/w 3/8" Ends 1
14 P3030 1/4" x 33" Hyd. Hose c/w 3/8" Ends 1
15 P3033 3/4" x 42" Hyd. Hose c/w 3/4" Ends 4
16 P3048 1" ID x 58" Return Hose 1
17 P80510 Breather Cap 1
18 P80707 ;umi}' Male x 3/4" NPT Female Swivel Adapter (For Danfoss 1
AT0706 é—;élg;SaREul\&apl;a x 3/4" NPT Female Swivel Adapter (For 1
19 DL9775 I1£/|f)';)\l:lvP(1l;ol\:I%Iznﬁc;léi"Pltljl;l'pl):emaIe x 90 Degree Swivel Street 1
A70670 Z:/:;S(Zssal\gzlgs)w?' NPT 90 Degree Swivel Street Elbow (For 1
20 DL5283 3/8" NPT x 90 Degree Street Elbow (Steel) 1
21 P80704 3/8" NPT Male-Female Restricted Orifice Swivel (0.31) 4
22 DL9769 3/8" NPT x 90 Degree Swivel Street Elbow 2
23 P80693 3/4" NPT x 2" Nipple 2
24 P80694 |15/|f):)\|:lvPT Male x 3/4" NPT Female 90 Degree Swivel Street 1
25 P80695 3/4" NPT x 90 Degree Street Elbow 2
26 A70278 1-1/2" Hose Clamp 2
27 P80700 Qil Filter 1

65



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
28 P80699 Filter Mount 1
29 P80680 Handle 4
30 P80679 Link Kit 4
31 P80685 Handle Bracket - Cross 4
32 P80591 1" Flex Coupling — 4 Spoke Type — (used prior to S/N 50000) 1

P80590 3/4" Flex Coupling — 4 Spoke Type - (used prior to S/N 50000) 1
33 P80589 Coupling Insert — 4 Spoke Type - (used prior to S/N 50000) 1
34 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing (Steel) 1
35 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing (Steel) 1
36 P8O675 |15/|§;)\|:IVPT Male x 3/8" NPT Female x 90 Deg. Swivel Street 2
37 BO50020 1/2" x 2" NC Hex Bolt 2
38 BNO50L 1/2" NC Hex Nylon Locknut 2
39 P80583 7/8" OD x 7/8" Long Space 2
40 P80676 1/4" NC x 1/2" Socket Head Capscrew 8
a1 P80584 3/8" NPT Plug (Square Head) 1
42 9/16" ID Flatwasher 2
43 BO37020 3/8" x 2" NC Hex Bolt 6
44 BN037 3/8" NC Hex Nut 6
45 BWO037L 3/8" Lockwasher 6
46 7/16" ID x 1" OD Flatwasher 6
47 P80701 Filter & Filter Mount Assembly 1
48 P80709 Relief Valve — 1500 PSI - Cross 1
49 P80608 Coupling Insert — 6 Spoke Type — (used on S/N 50000 & later) 1
50 P80609 1" Coupling Half — 6 Spoke Type — (used on S/N 50000 & later) 1
51 P80610 3/4" Coupling Half — 6 Spoke Type — (used on S/N 50000 & later) 1
52 P80587 Flex Coupler Complete 1

66






Farm King Parts - 2400 Post Driver

Hydraulic System Engine Drive c¢/w Optional Hitch Extension Kit Drawing
(w/ 6:1 Reduction Drive)

4

50 (Relief Valve)

52

4
42

3
PLASTIC TANK -USED
PRIOR TO JULY 2006

4

68



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1
Mount Pad
2 282 2" x 12" Cylinder c/w Pins (For HammerTilt) 1
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 302 2" x 16'_' Cylinder c/w Pins (For Horizontal Slide & Hitch 2
Extension)
5 P80513 Hydraulic Oil Reservoir - Plastic 1
6 P80681 3 Spool Hyd. Control Valve 1
7 P80682 Single Spool Hyd. Control Valve 1
** P80528 Seal Kit - Cross Single Spool Valve 1
*% P80530 Seal Kit - Cross 3 Spool Valve 1
8 P80583 7/8" OD x 7/8" Long Spacer 1
Pump (Engine Drive) w/ NPT Ports (Danfoss) — 1.99 cu. in. -
9 P80598 (usecli)\fv/ I-?onda Eng:ne -6:1 drive)( ! !
P80597 Pump (Engine Drive! w/ ORB P(?rts (Cassappa) — 1.99 cu. in. - 1
(used w/ Honda Engine — 6:1 drive)
*x% P80518 Seal Kit - Danfoss Pump 1
*xX P80516 Seal Kit - Cassappa Pump 1
*x% P80517 Shaft Seal Only - Cassappa Pump
10 P80600 Honda Engine (9 H.P) — w/ 6:1 Reduction Drive 1
1 P80585 1/2" NPT Plug 1
12 P4301 1/2" x 64" Hyd Hose c/w 1/2" Ends 1
13 P3028 1/4" x 40" Hyd Hose c/w 3/8" Ends 1
14 P3029 1/4" x 50-1/2" Hyd Hose c/w 3/8" Ends 1
15 P3030 1/4" x 33" Hyd Hose c/w 3/8" Ends 2
16 P4300 1/4" x 118" Hyd Hose c/w 3/8" Ends 2
17 P3033 3/4" x 42" Hyd Hose c/w 3/4" Ends 1
18 P3048 1" ID x 58" Return Hose 1
19 P80510 Breather Cap 1
20 P80707 ;urI:FI;')F Male x 3/4" NPT Female Swivel Adapter (For Danfoss 1
P80708 é—;éli;p()):?ul\r:l]a;;a x 3/4" NPT Female Swivel Adapter (For 1
21 DL9775 I1E/If)';)\I:IVP(1I;OI\:I%I§n>;(;I£"P|:IJI:';I'pl):emaIe x 90 Deg. Swivel Street 1
P80706 é/:;sgssahgzlri;()w? NPT x 90 Deg. Swivel Street Elbow (For 1
22 DL5283 3/8" NPT x 90 Deg. Street Elbow (Steel) 4
23 P80704 3/8" NPT x Male-Female Restricted Orifice Swivel (0.31) 4
24 DL9769 3/8" NPT x 90 Deg. Swivel Street Elbow 4
25 P80693 3/4" NPT x 2" Nipple 3
26 P80694 ;ﬁi;gzrbl\(/)ljvle x 3/4" NPT Female x 90 Deg. Female Swivel 1

69



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
27 P80695 3/4" NPT x 90 Deg. Street Elbow 2
28 A70278 1-1/2" Hose Clamp 2
29 P80700 Oil Filter 1
30 P80699 Filter Mount 1
31 P80680 Handle 5
32 P80679 Link Kit 5
33 P80685 Handle Bracket 5
34 P80591 1" Flex Coupling — 4 Spoke Type — used prior to S/N 5000 1

P80590 3/4" Flex Coupling — 4 Spoke Type — used prior to S/N 5000 1
35 P80589 Coupling Insert — 4 Spoke Type — used prior to S/N 5000 1
36 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing - Steel 1
37 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing - Steel 4
38 P8O675 I1E/|f)'(')\I>IVPT Male x 3/8" NPT Female x 90 Degree Swivel Street 4
39 BO50020 1/2" x 2" NC Hex Bolt 2
40 BNO050 1/2" NC Hex Nylon Locknut 2
41 P80676 1/4" NC x 1/2" Socket Head Capscrew 10
42 P80584 3/8" NPT Plug (Square Head) 1
43 9/16" ID Flatwasher 2
44 B0O37020 3/8" x 2" NC Hex Bolt 8
45 BNO037 3/8" NC Hex Nut 8
46 BWO037L 3/8" Lockwasher 8
a7 7/16" ID x 1" OD Flatwasher (Plated) 8
48 P80531 Single Spool Hyd Control Valve (Double Acting for Hitch) 1
49 P80701 Filter & Filter Mount Assembly 1
50 P80709 Relief Valve — 1500 PSI - Cross 1
51 P80608 Coupling Insert — 6 Spoke Type (used on S/N 50000 & later) 1
52 P80609 1" Flex Coupling — 6 Spoke Type (used on S/N 50000 & later) 1
53 P80610 3/4" Flex Coupling — 6 Spoke Type (used on S/N 50000 & later) 1
54 P80587 Flex Coupler Complete 1

70






Farm King Parts - 2400 Post Driver

Hydraulic System Engine
(w/ Direct Drive Pump after July 1/06)

55 (Refief Valve|

~ ¢ =

~ N e o=

L ® W o

AN w f =2

— B9 =

e ' ==

= o

oy 2
= —~

i > | 29

o o=

3 (= Wy =T

72



Farm King Parts - 2400 Post Driver

Item Part # Description Qty

1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1
Mount Pad

2 282 2" x 12" Cylinder c/w Pins (For HammerTilt) 2
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 302 2" x 16" Cylinder c/w Pins (For Horizontal Slide) 1
5 P80511 Hydraulic Oil Reservoir - Steel 1
6 P80681 3 Spool Hyd. Control Valve 1
7 P80682 Single Spool Hyd. Control Valve - (Single Acting for Hammer) 1
** P80528 Seal Kit - Cross Single Spool Valve 1
*% P80530 Seal Kit - Cross 3 Spool Valve 1
8 P80599 .29 cu. in. Pump - Engine Drive (Cassappa) 1
*x% P80517 Seal Kit - Cassappa Pump 1
xR P80516 Shaft Seal Only - Cassappa Pump 1
9 P80611 Honda Engine (9 HP) — (No Reduction Drive) 1
P80612 Hy-Spec Engine (9 HP) — (no Reduction Drive) 1
10 P80585 1/2" NPT Plug 1
1 P4301 1/2" x 64" Hyd Hose c/w 1/2" Ends 1
12 P3028 1/4" x 40" Hyd Hose c/w 3/8" Ends 1
13 P3029 1/4" x 50-1/2" Hyd Hose c/w 3/8" Ends 1
14 P3030 1/4" x 33" Hyd Hose c/w 3/8" Ends 1
15 P3033 3/4" x 46" Hyd Hose c/w 3/4" & 1/2" Ends 4
16 P3048 1" ID x 58" Return Hose 1
17 P80510 Breather Cap 1
18 A70706 7/8" — 14 ORB Male x 1/2" NPT Female Swivel Adapter 2
19 DL9775 1/2" NPT x 90 Degree Swivel Street Elbow 1
20 DL5283 3/8" NPT x 90 Degree Street Elbow (Steel) 1
21 P80704 3/8" NPT Male-Female Restricted Orifice Swivel (0.31) 4
22 DL9769 3/8" NPT x 90 Degree Swivel Street Elbow 2
23 P80693 3/4" NPT x 2" Nipple 2
24 P80694 I1E/|2b'<')\I>IVPT Male x 3/4" NPT Female 90 Degree Swivel Street 1
25 P80695 3/4" NPT x 90 Degree Street Elbow 2
26 A70278 1-1/2" Hose Clamp 2
27 P80700 Oil Filter 1
28 P80699 Filter Mount 1
29 P80680 Handle 4
30 P80679 Link Kit 4
31 P80685 Handle Bracket - Cross 4
32 P80513 Hydraulic Oil Reservoir - Plastic 1
33 P80603 Pump Mount Housing 1
34 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing (Steel) 1

73



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
35 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing (Steel) 1
36 P8O675 |15/|§;)\|:IVPT Male x 3/8" NPT Female x 90 Deg. Swivel Street 2
37 B0O50020 1/2" x 2" NC Hex Bolt 2
38 BNO50L 1/2" NC Hex Nylon Locknut 2
39 P80583 7/8" OD x 7/8" Long Space 2
40 P80676 1/4" NC x 1/2" Socket Head Capscrew 8
a1 P80584 3/8" NPT Plug (Square Head) 1
42 9/16" ID Flatwasher 2
43 BO37020 3/8" x 2" NC Hex Bolt 6
44 BNO037 3/8" NC Hex Nut 6
45 BWO037L 3/8" Lockwasher 6
46 7/16" ID x 1" OD Flatwasher 6
47 P80701 Filter & Filter Mount Assembly 1
48 BO50012 1/2" x 1-1/4" NC Hex Bolt 2
49 BNO50 1/2" NC Hex Bolt 2
50 BWO50L 1/2" Lockwasher 2
51 P80608 Coupling Insert — 6 Spoke Type 1
52 P80609 1" Flex Coupling — 6 Spoke Type 1
53 P80610 3/4" Flex Coupling — 6 Spoke Type 1
54 P80587 Flex Coupler Complete 1
55 P80709 Relief Valve — 1500 PSI - Cross 1
56 P80604 Access Cover — Pump Mount Housing 2

74






Parts - 2400 Post Driver

Farm King

Hydraulic System Engine c/w Optional Hitch Extension Kit Drawing
(w/ Direct Drive Pump after July 1/06)

uw>
=5 O
4
~— -
L a 72
= w3

z - .
[
= b = — ‘J&- i
= s ~e
& ~ &

3

/
Y,

*

3
40
PLASTIC TANK -USED
PRIOR TO JULY 2006

76



Farm King Parts - 2400 Post Driver

Item Part # Description Qty

1 281 Hammer Cylinder - 1-5/8" Dia. x 64-15/16" Stroke c/w Nuts & 1
Mount Pad

2 282 2" x 12" Cylinder c/w Pins (For HammerTilt) 2
3 283 2" x 8" Cylinder c/w Pins (For FrameTilt) 1
4 302 2" x 16" Cylinder c/w Pins (For Horizontal Slide) 1
5 P80511 Hydraulic Oil Reservoir - Steel 1
6 P80681 3 Spool Hyd. Control Valve 1
7 P80682 Single Spool Hyd. Control Valve 1
** P80528 Seal Kit - Cross Single Spool Valve 1
*% P80530 Seal Kit - Cross 3 Spool Valve 1
8 P80583 7/8" OD x 7/8" Long Spacer 1
9 P80599 .29 Engine Drive Pump - Cassappa 1
*xX P805617 Seal Kit - Cassappa Pump 1
*x% P80516 Shaft Seal Only - Cassappa Pump 1
10 P80611 Honda Engine (9 HP) — (No Reduction Drive) 1
P80612 Hy-Spec Engine (9 HP) — (No Reduction Drive) 1
1 P80585 1/2" NPT Plug 1
12 P4301 1/2" x 64" Hyd Hose c/w 1/2" Ends 1
13 P3028 1/4" x 40" Hyd Hose c/w 3/8" Ends 1
14 P3029 1/4" x 50-1/2" Hyd Hose c/w 3/8" Ends 1
15 P3030 1/4" x 33" Hyd Hose c/w 3/8" Ends 2
16 P4300P 1/4" x 118" Hyd Hose c/w 3/8" Ends 2
17 P3033 3/4" x 46" Hyd Hose c/w 3/4" and 1/2" Ends 1
18 P3048 1" ID x 58" Return Hose 1
19 P3048 Breather Cap 1
20 L4043 7/8" ORB Male x 1/2" NPT Female Swivel Adapter 2
21 DL9775 1/2" NPT x 90 Degree Swivel Street Elbow 1
22 DL5283 3/8" NPT x 90 Degree Street Elbow (Steel) 4
23 P80704 3/8" NPT Male-Female Restricted Orifice Swivel (0.31) 4
24 DL9769 3/8" NPT x 90 Degree Swivel Street Elbow 4
25 P80693 3/4" NPT x 2" Nipple 3
26 P80694 I1E/|2b'<')\I>IVPT Male x 3/4" NPT Female 90 Degree Swivel Street 1
27 P80695 3/4" NPT x 90 Degree Street Elbow 2
28 A70278 1-1/2" Hose Clamp 2
29 P80700 Oil Filter 1
30 P80699 Filter Mount 1
31 P80680 Handle 5
32 P80679 Link Kit 5
33 P80685 Handle Bracket 5
34 P80603 Pump Mount Housing 1

77



Farm King

Parts - 2400 Post Driver

Item Part # Description Qty
35 P80513 Hydraulic Oil Reservoir - Plastic 1
36 P80698 3/4" NPT Male x 1/2" NPT Female Reducing Bushing (Steel) 1
37 P80702 1/2" NPT Male x 3/8" NPT Female Reducing Bushing (Steel) 4
38 P8O675 |15/|§;)\|:IVPT Male x 3/8" NPT Female x 90 Deg. Swivel Street 4
39 BO50020 1/2" x 2" NC Hex Bolt 2
40 BNO50L 1/2" NC Hex. Nylon Locknut 2
a1 P80676 1/4" NC x 1/2" Socket Head Capscrew 10
42 P80584 3/8" NPT Plug (Square Head) 1
43 9/16" ID Flatwasher 2
44 BO37020 3/8" x 2" NC Hex Bolt 8
45 BNO037 3/8" NC Hex Nut 8
46 BWO037L 3/8" Lockwasher 8
47 7/16" ID x 1" OD Flatwasher 8
48 P80531 Single Spool Hyd Control Valve — (Double Acting for Hitch) 1
49 P80701 Filter & Filter Mount Assembly 1
50 P80608 Coupling Insert — 6 Spoke Type 1
51 P80609 1" Flex Coupling — 6 Spoke Type 1
52 P80610 3/4" Flex Coupling — 6 Spoke Type 1
53 BO50012 1/2" x 1-1/4" NC Hex Bolt 2
54 BNO50L 1/2" Lockwasher 2
55 BNO050 1/2" NC Hex Nut 2
56 P80709 Relief Valve — 1500 PSI — Cross 1
57 P80604 Access Cover — Pump Mount Housing 2
58 P80587 Flex Coupler Complete 1

78







Farm King Parts - 2400 Post Driver

Hammer Cylinder Drawing

80



Farm King Parts - 2400 Post Driver
Item Part # Description Qty
1 16HP1 1-5/8" OD x 7/8" ID Headplate (N5) 1
2 100R5 1-3/4" OD x 1-1/2" ID x 1/8" O-Ring 1
3 10RS8 7/8" ID Rod Seal 1
4 10WS8 7/8" ID Wiper Seal 1
5 16PB1 1-5/8" Diameter Rod Guide 1
6 10RR1 5/8" Dia. Shaft Retaining Ring 1
7 10SH56 7/8" Diameter x 73-1/8" Long Cylinder Shaft 1
8 10NU7 3/4" - 16 UNF Hex Jam Nut (Grade 2) 2
9 T0NUS8 3/4" - 16 UNF Hex Nylon Locknut (Grade 5) 1
10 16TU1 1-5/8" x 69-1/4" Barrel 1
11 P80522 3/8" x 2-1/4" x 3-1/4" Mount Pad 1
12 TO0NU9 5/8" - 18 UNF Hex Nylon Locknut (Grade 5) 1
13 P80705 1/8" NPT Square Head Plug 1
Seal Kit - No. 1608N5

Kit # Description Qty

100R5 1-3/4" OD x 1-1/2" ID x 1/8" O-Ring 1

10RS8 7/8" ID Rod Seal 1

10WS8 7/8" ID Wiper Seal 1




Farm King Parts - 2400 Post Driver

Hydraulic Cylinders - Monarch (Hitch, Slide and Tilt)

82



Farm King

Parts - 2400 Post Driver

Description

2ll x 8"
Qty

2" x 12"
Qty

2" x 16"
Qty

1 492805 Clevis Cap (For 1" Pin) 1 1 1
2 492806 Rod Cap 1 1 1
3 492548 2" Dia. Piston 1 1 1
4 492851 Rod (8" Stroke) 1

492853 Rod (12" Stroke) 1

492355 Rod (16" Stroke) 1
5 491608 Tube (8" Stroke) 1

491612 Tube (12" Stroke) 1 1
6 491616 Tube (16" Stroke)

492216 Tie Rod (8" Stroke) 4 1

492222 Tie Rod (12" Stroke) 4

492226 Tie Rod (16" Stroke) 4

7&8 640091 Pin (2) (For 1" Dia.) 2 2 2

9 498006 Thread. Lock 1 1 1
10 492650 Rod Clevis (For 1" Pin) 1 1 1
1 148390 Set Screw 1 1 1
12 128230 Nut -Tie Rod 8 8 8
13 129090 Nut - Piston 1 1 1
14 196530 Plug 1 1 1
*% 639572 Seal Kit (Rod Dia. 1-1/8") 1 1 1

83



Farm King Parts - 2400 Post Driver

Post Guide (Optional) Drawing

§)
8 N 3
L \r 9
4 N
5 P /
\ < > 1
5 i i 2
\ 4l 4
? i
_ N
] 7
A 10

84



Farm King Parts - 2400 Post Driver

Item Part # Description Qty
1 P80732 Mounting Bracket 1
2 P80733 Post Holding Arm 1
3 A70157 Extension Spring 1
4 A80734 Arm Actuator 1
5 A80735 Lock Bolt 1
6 P80602 Rubber Grip 1
7 BP25200 1/4" x 2" Cotter Pin 1
8 BN100L 1" NC Hex Nylon Lock Nut 1
9 B0O62015 5/8" x 1-1/2" NC Hex Bolt 2
10 BWO062L 5/8" Lockwashers 2
1 BNO062 5/8" Hex Nut 2

85



Farm King Delivery Checklist - 2400 Post Driver

Delivery Checklist

Pre-delivery

oooooooooo

oagd

Check engine fluid levels (if equipped) and hydraulic fluid in reservoir).

Lubricate the entire machine as recommended in the Operator’s Manual.

Check all bolts for tightness and cotter pins are installed.

Ensure both sides of hammer slide are greased before first use.

Ensure the rubber bumpers on upper & lower hammer stops are in place.

Check Operator’s Manual to ensure all decals are correctly installed.

Ensure hammer does not rise too slowly or stick while rising.

Check hydraulic hoses are leak free and hydraulic cylinders are filled with oil.

Do not mount on tractor weighing less than 3,000 lbs (1365 kg).

Ensure all pins are properly secured with cotter pins, especially the 3-point hitch pins (which
also secure post driver to skid-steer mount frame).

Raise front leg of stand assembly and lock in raised position before operating post driver.
Ensure Post Holder tool is present and Post Guide installed correctly (if equipped).

Dealer Representative:

Date:

Customer Delivery

|
|

oooooad

|

Give the Operator's Manual to your customer.

Inform your customer of all safety precautions, maintenance procedures, and demonstrate
proper & safe operation of the Post Driver.

Verify correct serial number.

Attach Post Driver to your customer’s tractor, skid-steer, or vehicle.

Ensure hitch jack is in transport position (if equipped).

Connect PTO pump to tractor’s PTO, connect safety chain (if equipped).

Ensure machine functions properly. (Raise/ lower hammer, slide, tilt, etc).

Start tractor or engine & run all controls so your customer understands correct operation of
the Post Driver and ensure all functions are working properly.

Explain warranty.

Dealer Representative:

Date:

86






Farm King Warranty - 2400 Post Driver

Farm King Limited Warranty

This document limits your warranty rights.

Base Limited Warranty

Buhler Industries Inc. provides this warranty only to original retail purchasers of its product.
Buhler Industries Inc. warrants to such purchasers that all Buhler Industries Inc. manufactured
parts and components used and serviced as provided for in the Operator’'s Manual shall be free
from defects in materials and workmanship for a period following delivery to the original retail
purchaser of 12 months (80 days for commercial applications). This limited warranty applies only
to those parts and components manufactured by Buhler Industries Inc. Parts and components
manufactured by others are subject to their manufacturer’s warranties, if any.

Buhler Industries Inc. will fulfill this limited warranty by, at its option, repairing or replacing

any covered part that is defective or is the result of improper workmanship, provided that the
part is returned to Buhler Industries Inc. within thirty (30) days of the date that such defect or
improper workmanship is, or should have been, discovered. Buhler Industries Inc. reserves the
right to either inspect the product at the buyer’s location or have it returned to the factory for
inspection. Parts must be returned through the selling representative and the buyer must prepay
transportation charges.

Buhler Industries Inc. will not be responsible for repairs or replacements that are necessitated,
in whole or part, by the use of parts not manufactured by or obtained from Buhler Industries Inc.
Under no circumstances are component parts warranted against normal wear and tear. There

is no warranty on product pump seals, product pump bearings, rubber product hoses, pressure
gauges, or other components that require replacement as part of normal maintenance. Also:
Buckets and Bucket Tines carry no warranty, Bent Spears carry no warranty, Snowblower Fan
Shafts carry no warranty, Mower Blades carry no warranty, Portable Auger Parts Have Two (2)
Year Warranty, Loader Parts Have Two (2) Year Warranty. The purchaser is solely responsible for
determining suitability of goods sold. This warranty is expressly in lieu of all other warranties
expressed or implied. Buhler Industries Inc. will in no event be liable for any incidental or
consequential damages whatsoever. Nor for any sum in excess of the price received for the
goods for which liability is claimed.

Repair Parts Limited Warranty

Buhler Industries Inc. warrants Farm King replacement parts purchased after the expiration of the
Buhler Industries Inc. Limited Warranty, and used and serviced as provided for in the Operator’s
Manual, to be free from defects in materials or workmanship for a period of thirty (30) days

from the invoice date for the parts. Buhler Industries Inc. will fulfill this limited warranty by, at

its option, repairing or replacing any covered part that is defective or is the result of improper
workmanship, provided that the part is returned to Buhler Industries Inc. within thirty (30) days
of the date that such defect or improper workmanship is, or should have been, discovered. Such
parts must be shipped to Buhler Industries Inc. at the purchaser’s expense.

What is Not Covered

Under no circumstances does this limited warranty cover any components or parts that have
been subject to the following: negligence; alteration or modification not approved by Buhler
Industries Inc.; misuse; improper storage; lack of reasonable and proper maintenance, service,
or repair; normal wear; damage from failure to follow operating instructions; accident; and/

or repairs that have been made with parts other than those manufactured, supplied, and or
authorized by Buhler Industries Inc.

88



Farm King Warranty - 2400 Post Driver

Authorized Dealer and Labor Costs

Repairs eligible for labor under this limited warranty must be made by Buhler Industries Inc. or an
authorized Farm King dealer. Buhler Industries Inc. retains the exclusive discretion to determine
whether it will pay labor costs for warranty repairs or replacements, and the amount of such
costs that it will pay and the time in which the repairs will be made. If Buhler Industries Inc.
determines that it will pay labor costs for warranty work, it will do so by issuing a credit to the
dealer’s or distributor’s account. Buhler Industries Inc. will not approve or pay invoices sent for
repairs that Buhler Industries Inc. has not previously approved. Warranty service does not extend
the original term of this limited warranty.

Warranty Requirements

To be covered by warranty, each Farm King new product must be registered with Buhler
Industries Inc. within thirty (30) days of delivery to original retail purchaser. If the customer
decides to purchase replacement components before the warranty disposition of such
components is determined, Buhler Industries Inc. will bill the customer for such components and
then credit the replacement invoice for those components later determined to be covered by this
limited warranty. Any such replacement components that are determined not be covered by this
limited warranty will be subject to the terms of the invoice and shall be paid for by the purchaser.

Warranty Claims:

Warranty requests must be prepared on Buhler Industries Inc. Warranty Claim Forms with all
requested information properly completed. Warranty Claims must be submitted within a thirty
(30) day period from date of failure repair.

Warranty Labor:

Any labor subject to warranty must be authorized by Buhler Industries Inc. The labor rate for
replacing defective parts, where applicable, will be credited at 100% of the dealer’s posted shop
rate.

Exclusive Effect of Warranty and Limitation of Liability

TO THE EXTENT PERMITTED BY LAW, BUHLER INDUSTRIES INC. DISCLAIMS ANY
WARRANTIES, REPRESENTATIONS, OR PROMISES, EXPRESS OR IMPLIED, AS TO THE QUALITY,
PERFORMANCE, OR FREEDOM FROM DEFECT OF THE COMPONENTS AND PARTS COVERED BY
THIS WARRANTY AND NOT SPECIFICALLY PROVIDED FOR HEREIN.

TO THE EXTENT PERMITTED BY LAW, BUHLER INDUSTRIES INC. DISCLAIMS ANY IMPLIED
WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE ON ITS
PRODUCTS COVERED HEREIN, AND DISCLAIMS ANY RELIANCE BY THE PURCHASER ON
BUHLER INDUSTRIES INC.’S SKILL OR JUDGMENT TO SELECT OR FURNISH GOODS FOR ANY
PARTICULAR PURPOSE. THE PURCHASER’S ONLY AND EXCLUSIVE REMEDIES IN CONNECTION
WITH THE BREACH OR PERFORMANCE OF ANY WARRANTY ON PRODUCTS MANUFACTURED
BY BUHLER INDUSTRIES INC. ARE THOSE SET FORTH HEREIN. IN NO EVENT SHALL BUHLER
INDUSTRIES INC. BE LIABLE FOR INCIDENTAL OR CONSEQUENTIAL DAMAGES (INCLUDING,
BY WAY OF EXAMPLE ONLY AND NOT LIMITATION, LOSS OF CROPS, LOSS OF PROFITS OR
REVENUE, OTHER COMMERCIAL LOSSES, INCONVENIENCE, OR COST OF REPLACEMENT

OF RENTAL EQUIPMENT). IN NO EVENT SHALL FARM KING’S CONTRACT OR WARRANTY
LIABILITY EXCEED THE PURCHASE PRICE OF THE PRODUCT.

89



Farm King Warranty - Heavy Duty Finishing Mower

(Note that some provinces or states do not allow limitations on how long an implied warranty
lasts or the exclusion or limitation of incidental or consequential damages, so the above
limitations and exclusion may not apply to you.) This warranty gives you specific legal rights and
you may also have other rights, which vary from province to province or state to state.

Buhler Industries Inc. neither assumes nor authorizes any person or entity, including its selling
representatives, to assume any other obligations or liability in connections with the sale of
covered equipment, or to make any other warranties, representations, or promises, express or
implied, as to the quality, performance, or freedom from defect of the components and parts
covered herein. No one is authorized to alter, modify, or enlarge this limited warranty, or its
exclusions, limitations and reservations.

Corrections of defects and improper workmanship in the manner, and for the applicable time
periods, provided for herein shall constitute fulfillment of all responsibilities of Buhler Industries
Inc. to the purchaser, and Buhler Industries Inc. shall not be liable in negligence, contract, or on
any other basis with respect to the subject equipment.

This limited warranty is subject to any existing conditions of supply which may directly affect
Buhler Industries Inc.’s ability to obtain materials or manufacture replacement parts.

Buhler Industries Inc. reserves the right to make improvements in design or changes in
specifications to its products at anytime, without incurring any obligation to owners of units
previously sold.

Government Legislation:
Warranty terms and conditions are subject to provincial or state legislation.

Important Note: This warranty does not apply to rentals.

90






Farm King

5110 - 62nd Street

Vegreville, Alberta Canada, T9C 1N6
Ph.: 204.822.4467 | Fax: 204.822.6348
Toll Free: 888.524.1004

E-mail: info@buhler.com
www.farm-king.com

Equipment shown is subject to change without notice.
©2011 BuhlerTrading Inc. Printed in Canada TSX:BUI

.
bUhler | a division of Buhler Industries Inc.

www.farm-king.com



